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1. General Information
1.1. EUT Description

Product Name Smart Display
Trade Name Verizon
Model No. LVD1
Frequency Range/ IEEE 802.11b/g 2412~2462MHz / 11 Channels
Channel Number IEEE 802.11n/ac (20MHz)
IEEE 802.11n/ac (40MHz) 2422~2452MHz / 7 Channels
Type of Modulation IEEE 802.11b Direct Sequence Spread Spectrum
IEEE 802.11g/n Orthogonal Frequency Division Multiplexing
Data Speed I[EEE 802.11b 1, 2, 5.5, 11Mbps
IEEE 802.11g 6, 12, 18, 24, 36, 48, 54Mbps
IEEE 802.11n/ac Support a subset of the combination of GI, MCS
0~MCS 15 and bandwidth defined in 802.11n

Accessories Information

Power Adapter 1 Delta, ADP-36DW B

I/P: 100-120V~60Hz, 0.9A
O/P: 12Vdc, 3.0A

Cable Out: Shielded, 1.8m

Power Adapter 2 Lucent Trans, 1A100-US1230
I/P: 100-120V~60Hz, 0.9A

O/P: 12Vdc, 3.0A
Cable Out: Shielded, 1.8m

Ant. No. Brand Model No. Antenna Type Ant. Gain
0 WNC N/A PCB Antenna 1.11 dBi
1 WNC N/A PCB Antenna 0.89 dBi

For 802.11b/g mode (1TX/1RX):

The EUT supports the antenna with TX and RX diversity functions.

Both Ant. 0 and Ant. 1 support transmit and receive functions, but only one of them will be used at one
time.

The Ant. 1 generated the worst case, so it was selected to test and record in the report.

For IEEE 802.11n/ac mode (2TX/2RX):

Both Ant. 0 and Ant. 1 can be used as transmitting/receiving antennas, and they can transmit/receive
signal simultaneously.

Page: 6 of 173



Report No : 2150109R-E3032110113

B DEKRA

ANT-TX/ RX & Bandwidth

ANT-TX / RX X RX
Mode/ Channel Bandwidth 20MHz | 40MHz | 20MHz | 40MHz
IEEE802.11b v v
IEEE802.11g v v
IEEE802.11n/ac v v v v
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IEEE 802.11b/g & IEEE 802.11n/ac (20MHz)

Working Frequency of Each Channel

Channel | Frequency | Channel | Frequency | Channel | Frequency | Channel | Frequency
001 2412 MHz 002 2417 MHz 003 2422 MHz 004 2427 MHz
005 2432 MHz 006 2437 MHz 007 2442 MHz 008 2447 MHz
009 2452 MHz 010 2457 MHz 011 2462 MHz

IEEE 802.11n/ac (40MHz)
Working Frequency of Each Channel

Channel | Frequency | Channel | Frequency | Channel | Frequency | Channel | Frequency
003 2422 MHz 004 2427 MHz 005 2432 MHz 006 2437 MHz
007 2442 MHz 008 2447 MHz 009 2452 MHz

Note:

1. This Smart Display including 2.4GHz b/g/n/ac and 5GHz a/n/ac and BT2.0 & BT 5.0 transmitting
and receiving functions.

were selected to perform the test, and then shown on this report.

4. The EUT description is from the customer declaration.

The device contains certified module (Brand: WNC, M/N: IMQ7, FCC ID: NKRIMQ7).
Regards to the frequency band operation; the lowest - middle and highest frequency of channel

The modulation and bandwidth are similar for 802.11n mode for HT20 / HT40 and 802.11ac mode

for VHT20 / VHTA40, therefore investigated worst case to representative mode in test report.

Page: 8 of 173




Report No : 2150109R-E3032110113 P DE K RA

1.2. Test Mode

DEKRA has verified the construction and function in typical operation. The preliminary tests were
performed in different data rate, and to find the worst condition, which was shown in this test report.
The following table is the final test mode.

Mode 1: Transmit_Adapter_ADP-36DW B

[l Mode 2: Transmit_Adapter 1A100-US1230
Test Items Modulation Channel Antenna Result
Conducted Emission 11b 1 1 Complies
Maximum peak conducted output 11b 1/6/11 1 Complies
power 11g 1/6/11 1 Complies
11n(20MHZz) 1/6/11 0+1 Complies
11n(40MHZz) 3/6/9 0+1 Complies
Radiated Emission 11b 1/6/11 1 Complies
11g 1/6/11 1 Complies
11n(20MHz) 1/6/11 0+1 Complies
11n(40MHZz) 3/6/9 0+1 Complies
RF antenna conducted test 11b 1/6/11 1 Complies
11g 1/6/11 1 Complies
11n(20MHZz) 1/6/11 0/1 Complies
11n(40MHz) 3/6/9 0N Complies
Radiated Emission Band Edge 11b 1/6/11 1 Complies
11g 1/6/11 1 Complies
11n(20MHZz) 1/6/11 0+1 Complies
11n(40MHZz) 3/6/9 0+1 Complies
DTS Bandwidth 11b 1/6/11 1 Complies
119 1/6/11 1 Complies
11n(20MHz) 1/6/11 0/1 Complies
11n(40MHZz) 3/6/9 0/1 Complies
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Test ltems Modulation Channel Antenna Result
Occupied Bandwidth 11b 1/6/11 1 Complies
11g 1/6/11 1 Complies
11n(20MHz) 1/6/11 0/1 Complies
11n(40MHz) 3/6/9 01 Complies
Power Density 11b 1/6/11 1 Complies
119 1/6/11 1 Complies
11n(20MHz) 1/6/11 0+1 Complies
11n(40MHz) 3/6/9 0+1 Complies

Note 1: Pre-Scan has been conducted to determine the worst-case mode from all possible

combinations between available modulations, data rates and antenna ports (if EUT with

antenna diversity architecture).

Note 2: Determining compliance shall be based on the results of the compliance measurement, not

taking into account measurement instrumentation uncertainty.
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1.3. Tested System Details

The types for all equipments, plus descriptions of all cables used in the tested system (including
inserted cards) are:

Product Manufacturer |Model No. Serial No. |[FCC ID |Power Cord
1 |Notebook PC Lenove 80SJ MP16Z7TB|DoC Shielded, 1.8m
2 |UART to RS232 WNC 48.J53RS.SGA |-- DoC |-

console board

1.4. Configuration of tested System

Connection Diagram

ELI A LWART o 5832
console board

14

MNotebook PC
1)
Signal Cable Type Signal cable Description
A Signal Cable Non-Shielded, 0.2m
B  |USB to RS232 Cable Shielded, 10m
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1.5. EUT Exercise Software

Set the EUT as shown.

Execute control command by software “TeraTerm”.

Configure test mode, test channel and data rate.

Let the EUT start transmitting signal continuously.

| |WIN|-~

\Verify that device is working properly.

1.6. Comments and Remarks

The product specification and testing instructions for the EUT declared in the report are provided by
the manufacturer who will take all responsibilities for the accuracy.
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1.7. Test Facility

Ambient conditions in the laboratory:

Items Test Item Required Test Site
Temperature (°C) FCC PART 15 C 15.207 15 - 35 1
Humidity (%RH) Conducted Emission 25-75
Temperature (°C) FCC PART 15 C 15.247 15-35 ]
Humidity (%RH) Maximum peak conducted output power 25-75
Temperature (°C) FCC PART 15 C 15.247 15 - 35 1
Humidity (%RH) Radiated Emission 25-75
Temperature (°C) FCC PART 15 C 15.247 15-35 1
Humidity (%RH) RF antenna conducted test 25-75
Temperature (°C) FCC PART 15 C 15.247 15 - 35 1
Humidity (%RH) Radiated Emission Band Edge 25-75
Temperature (°C) FCC PART 15 C 15.247 15-35 1
Humidity (%RH) Occupied Bandwidth & DTS Bandwidth 25-75
Temperature (°C) FCC PART 15 C 15.247 15 - 35 1
Humidity (%RH) Power Density 25-75

Note: Test site information refers to Laboratory Information.

Laboratory Information

USA : FCC Registration Number: TW3024
Canada : IC Registration Number: 22397-1 / 22397-2 | 22397-3

The address and introduction of DEKRA Testing and Certification Co., Ltd. laboratories can be
founded in our Web site: http://www.dekra.com.tw

If you have any comments, please don’t hesitate to contact us. Our test sites as below:

Test Laboratory DEKRA Testing and Certification Co., Ltd.

1. No0.372, Sec. 4, Zhongxing Rd., Zhudong Township, Hsinchu
County 31061, Taiwan, R.O.C.
No.372-2, Sec. 4, Zhongxing Rd., Zhudong Township, Hsinchu
County 31061, Taiwan, R.O.C.

Address

Phone number 1. +886-3-582-8001
2. +886-3-582-8001
Eax number 1. +886-3-582-8958
2. +886-3-582-8958
Email address info.tw@dekra.com
Website http://www.dekra.com.tw
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1.8.

List of Test Equipment

Conducted Emission / SR2-H

Instrument Manufacturer |Model No. Serial No. Cal. Date Next Cal. Date
Artificial Mains Network  |R&S ENV4200 848411/010  |2020/12/24 |2021/12/23
Test Receiver R&S ESCS 30 836858/022 |2021/02/22 |2022/02/21
LISN R&S ENV216 100092 2020/06/22 {2021/06/21
Maximum peak conducted output power / SR12-H

Instrument Manufacturer |Model No. Serial No. Cal. Date Next Cal. Date
High Spead Peak Power Anritsu ML2496A 1602004 2020/11/30 [2021/11/29
Meter Dual Input

Pulse Power Sensor Anritsu MA2411B 1531043 2020/11/30 |2021/11/29
Pulse Power Sensor Anritsu MA2411B 1531044 2020/11/30 |2021/11/29
Power Meter Keysight 8990B MY51000248 (2021/05/21 |2022/05/20
Power Sensor Keysight N1923A MY57240005 [2021/05/21 |2022/05/20
Radiated Emission / CB2-H

Instrument Manufacturer |Model No. Serial No. Cal. Date Next Cal. Date
Signal Analyzer R&S FSVA40 101455 2020/10/12 |2021/10/11
Signal & Spectrum

Analyzer R&S FSV40 101049 2021/03/31 |2022/03/30
Signal Analyzer R&S FSVA40 101435 2020/06/24 |2021/06/23
EXA Signal Analyzer Keysight N9010A MY51440132 |2021/01/25 |2022/01/24
Bilog Antenna Teseq CBL6112D 23191 2021/02/26 |2022/02/25
Horn Antenna Schwarzbeck |[BBHA 9120D 639 2021/05/17 |2022/05/16
Horn Antenna Schwarzbeck [BBHA 9170 202 2020/12/16 |2021/12/15
Pre-Amplifier EMCI EMC01820I 980365 2020/06/19 |2021/06/18
Pre-Amplifier EMEC EMO01G18GA 060741 2020/07/24 |2021/07/23
Pre-Amplifier DEKRA AP-400C 201801231 2020/11/16 |2021/11/15
Band Reject Filter Micro-Tronics |BRM50702 G258 2020/12/16 |2021/12/15
Wideband Radio

Communication Tester R&S CMW500 106071 2021/01/27 |2022/01/26
Wireless Conn. Tseter R&S CMW500 157118 2020/07/23 |2021/07/22
Coaxial Cable(13m) Huber+Suhner |SF104 CB2-H 2020/07/25 |2021/07/24
DEKRA Testing System DEKRA Version 2.0 CB2-H NA NA
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RF antenna conducted test / SR12-H

Instrument Manufacturer |Model No. Serial No. Cal. Date Next Cal. Date
Spectrum Analyzer Keysight N9030B MY57140404 [2021/05/14 |2022/05/13
Spectrum Analyzer Keysight N9010B MY57110159 [2021/03/29 |2022/03/28
Spectrum Analyzer Agilent N9010A US47140172 [2020/06/18 |2021/06/17
Signal & Spectrum
Analyzer R&S FSV40 101049 2021/03/31 |2022/03/30
Radiated Emission Band Edge / CB2-H
Instrument Manufacturer |Model No. Serial No. Cal. Date Next Cal. Date
Signal Analyzer R&S FSVA40 101455 2020/10/12 |2021/10/11
Signal & Spectrum
Analyzer R&S FSV40 101049 2021/03/31 |2022/03/30
Signal Analyzer R&S FSVA40 101435 2020/06/24 |2021/06/23
EXA Signal Analyzer Keysight N9010A MY51440132 |2021/01/25 |2022/01/24
Bilog Antenna Teseq CBL6112D 23191 2021/02/26 |2022/02/25
Horn Antenna Schwarzbeck |BBHA 9120D 639 2021/05/17 |2022/05/16
Horn Antenna Schwarzbeck |BBHA 9170 202 2020/12/16 |2021/12/15
Pre-Amplifier EMCI EMC01820I 980365 2020/06/19 |2021/06/18
Pre-Amplifier EMEC EM01G18GA 060741 2020/07/24 |2021/07/23
Pre-Amplifier DEKRA AP-400C 201801231 2020/11/16 |2021/11/15
Band Reject Filter Micro-Tronics |BRM50702 G258 2020/12/16 |2021/12/15
Wideband Radio
Communication Tester R&S CMW500 106071 2021/01/27 |2022/01/26
Wireless Conn. Tseter R&S CMW500 157118 2020/07/23 |2021/07/22
Coaxial Cable(13m) Huber+Suhner |SF104 CB2-H 2020/07/25 (2021/07/24
DEKRA Testing System DEKRA Version 2.0 CB2-H NA NA
DTS Bandwidth / SR12-H
Instrument Manufacturer |Model No. Serial No. Cal. Date Next Cal. Date
Spectrum Analyzer Keysight N9030B MY57140404 |2021/05/14 |2022/05/13
Spectrum Analyzer Keysight N9010B MY57110159 |2021/03/29 |2022/03/28
Spectrum Analyzer Agilent N9010A US47140172 |2020/06/18 |2021/06/17
Signal & Spectrum

R&S FSV40 101049 2021/03/31 |2022/03/30

Analyzer
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Occupied Bandwidth / SR12-H

Instrument Manufacturer |Model No. Serial No. Cal. Date Next Cal. Date
Spectrum Analyzer Keysight N9030B MY57140404 [2021/05/14 |2022/05/13
Spectrum Analyzer Keysight N9010B MY57110159 [2021/03/29 (2022/03/28
Spectrum Analyzer Agilent N9010A US47140172 |2020/06/18 (2021/06/17
Signal & Spectrum

R&S FSV40 101049 2021/03/31 |2022/03/30
Analyzer
Power Density / SR12-H
Instrument Manufacturer |Model No. Serial No. Cal. Date Next Cal. Date
Spectrum Analyzer Keysight N9030B MY57140404 |2021/05/14 |2022/05/13
Spectrum Analyzer Keysight N9010B MY57110159 |2021/03/29 |2022/03/28
Spectrum Analyzer Agilent N9010A US47140172 |2020/06/18 |2021/06/17
Signal & Spectrum

R&S FSV40 101049 2021/03/31 |2022/03/30
Analyzer

Note: All equipment upon which need to calibrated are with calibration period of 1 year.

1.9. Uncertainty

Test item Uncertainty
Conducted Emission +2.26 dB
Maximum peak conducted output power +1.27 dB

Radiated Emission

30MHz~1GHz as +3.43 dB
1GHz~26.5GHz as +3.65 dB

RF antenna conducted test +1.27 dB
Radiated Emission Band Edge +39dB
DTS Bandwidth + 50 Hz
Occupied Bandwidth + 50 Hz
Power Density +1.27 dB
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1.10. Duty Cycle

. On+Off Duty 1/T Minimum
On Time i Duty Cycle Duty Factor(dB)
Mode Time Factor(dB) VBW
(ms) (%) _ Power
(ms) linear voltage (kHz)
802.11b 12.425 12.900 96.32% 0.325866 0.16 0.080
802.11g 2.055 2.290 89.74% 0.940473 0.47 0.487
802.11n (20M) 1.905 2.020 94.31% 0.509128 0.25 0.525
802.11n (40M) 0.917 1.085 84.52% 1.461208 0.73 1.091
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Spectrum | |"%-1|
Ref Level 127.00 dipy @ RBW 1 MHz
j ALt 30 dB & SWT S0 ms @ VBW 1 MHz
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@ 1Pk Clrw
D3[1] 8.24 dB
120 dBpv 12.9000 ms
M1 D2 M1[1] 110.84 dBpV|
110 dBpv .t T OStT) §
100 dBpv 4
90 dBpv:
80 dBpv:
70 dBpuv:
M ¥
60 dB v
50 dBpv-
40 dBpv-
30 dBpv-
CF 2.412 GHz 2001 pts 5.0ms/
;'Marker
Type | Ref | Trc | X-value | ¥-value |  Function | Function Result |i
M1 1] 11.05 ms | 110.84 dBpY |
02| M1 1 12,425 ms | 0.01de |
D3] M1 1 12,9 ms -8.24 dB
b i ——
{ J ] Ready T RHENENRRD W8 y
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Spectrum | |"%-1|
Ref Level 127.00 dipy @ RBW 1 MHz
j ALt 30 dB & SWT 10 ms & VBW 1 MHz
SGL TDF
@ 1Pk Clrw
| paf1] -16.70 dB|
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b mmm Sk ,,,,4 RO gy PH k| M
L1 b5 1 N e
10Q dBp =
h
B0 B v
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40 dBpv-
30 dBpv-
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;'Marker |
Type | Ref | Trc | X-value | ¥-value |  Function | Function Result |i
M1 1] 2.515 ms | 112,98 dBpY |
D2| M1 1 2.055 ms | 1.67 d8 |
D3] M1 1 2.20 ms -16.70 dé
S e ——
L JL ) Ready EREREEEED W6 4
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802.11n (20M)

Spectrum | ||:%:||

Ref Level 127.00 dBpv @ RBW 1 MHz
jo ALt 30 dB & SWT 10 ms & VBW 1 MHz
SGL TDF
@ 1Pk Clrw

-11.34 dB|
2.02000 ms

241 d
okt _ULW

120 dBpv

i

100 depv

20 depv:

80 dBpv:

70 deuv:

60 dB v

50 dBuv:

40 dBpv-

30 dBpv
CF 2.412 GHz 2001 pts 1.0 ms/
;'Marker |
Type | Ref | Trc | X-value | ¥-value |  Function | Function Result |i
M1 1 334ms | 112.41 dBpv |
p2| M1 1| 1.905 ms | -2.89 dB |
D3 M1 1 2.02 ms -11.34 dB

L JL J Ready LLLLLLL)

802.11n (40M)

Spectrum | ||:%:||

Ref Level 127.00 dBpv & RBW 1 MHz
jo ALt 30de & SWT Sms & VBW 1 MHz
SGL TDF
@ 1Pk Clrw

Da[1] 6.68 dB)
120 dBpv 1.08500 ms

M1[1] 101.86 dBpV|
110 dBpv 1.12500 ms

v s 2 R W 8

0 depv-

0 deph:

0 dBuv-

- W i Py i

50 dBuv:

40 dBpv-

30 dBpv

CF 2.405 GHz 2001 pts 500.0 ps/

;'Marker |
Type | Ref | Trc | X-value | ¥-value |  Function | Function Result |i

M1 1 1.125 ms | 101.86 dBpv |

p2| M1 1| 917.5 ps | 0.31d8 |

D3 M1 1 1.085 ms -6.68 dB
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2. Conducted Emission

21. Test Setup

1
Shielding Room
== \fartical Reference Ground Plane T Ras i
Jorepn—n = I:I
J EUT AE OO
] T ]
g:
- Horizontal Ground Reference Plang s
2.2. Limits
FCC Part 15 Subpart C Paragraph 15.207 Limits (dBuV)
Frequenc
q Y QP AV
(MHz)
0.15-0.50 66 - 56 56 - 46
0.50-5.0 56 46
5.0-30 60 50

Remarks: In the above table, the tighter limit applies at the band edges.
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2.3.

2.4.

Test Procedure

The EUT was setup according to ANSI C63.4: 2013 and tested according to DTS test
procedure of KDB 558074 for compliance to FCC 47CFR 15.247 requirements.

The EUT was placed on a platform of nominal size, 1 m by 1.5 m, raised 80 cm above the
conducting ground plane. The vertical conducting plane was located 40 cm to the rear of the
EUT. All other surfaces of EUT were at least 80 cm from any other grounded conducting
surface. The EUT and simulators are connected to the main power through a line impedance
stabilization network (LISN). The LISN provides a 50 ohm /50uH coupling impedance for the
measuring equipment. The peripheral devices are also connected to the main power through
a LISN. (Please refer to the block diagram of the test setup and photographs.)

Each current-carrying conductor of the EUT power cord, except the ground (safety)
conductor, was individually connected through a LISN to the input power source.

The excess length of the power cord between the EUT and the LISN receptacle were folded
back and forth at the center of the lead to form a bundle not exceeding 40 cm in length.
Conducted emissions were investigated over the frequency range from 0.15MHz to 30MHz
using a receiver bandwidth of 9 kHz.

Test Specification

According to FCC Part 15 Subpart C Paragraph 15.207: 2019
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2.5. Test Result

Model No LVD1 Site SR2-H
Test Voltage AC 120V/60Hz Test Date 2021/5/25
Test Mode Mode 1: Transmit_Adapter_ADP-36DW B Engineer Lion Wang
Phase L Temperature (°C) (26.7
Test Condition 802.11b,2.412G,BW20M Humidity (%RH) |57.8
(dBuv)
100
a0
80
70
60\ ,
50\ I Tt
400t 3 1
30 9
L e 5 7
20 : -
10 1- 7-
0
150k iM 10M 30M
Frequency(Hz)
No Frequency |Emission Level Limit Margin Reading Level | Correct Factor Detector
(MHz) (dBuV) (dBuV) (dB) (dBuV) (dB) Type
1 0.154 41.29 65.77 -24.48 31.64 9.65 QP
2 0.154 22.87 55.77 -32.90 13.22 9.65 AV
3 0.322 33.22 59.65 -26.43 23.55 9.67 QP
4 0.322 27.06 49.65 -22.59 17.39 9.67 AV
5 0.857 19.11 56.00 -36.89 9.38 9.73 QP
6 0.857 12.87 46.00 -33.13 3.14 9.73 AV
7 1.736 17.82 56.00 -38.18 8.04 9.78 QP
8 1.736 12.34 46.00 -33.66 2.56 9.78 AV
9 3.051 26.30 56.00 -29.70 16.46 9.84 QP
10 3.051 20.27 46.00 -25.73 10.43 9.84 AV
11 13.493 42.01 60.00 -17.99 31.79 10.22 QP
*12 13.493 35.12 50.00 -14.88 24.90 10.22 AV
Remark:

1. "*" means this data is the worst emission level.
2. Emission Level = Reading Level + Correct Factor (Correct Factor = LISN Insertion Loss + Cable Loss).

3. Margin = Emission Level - Limit.

Page: 22 of 173



Report No : 2150109R-E3032110113

B DEKRA

Model No LVD1 Site SR2-H
Test Voltage AC 120V/60Hz Test Date 2021/5/25
Test Mode Mode 1: Transmit_Adapter_ADP-36DW B Engineer Lion Wang
Phase N Temperature (°C) (26.7
Test Condition 802.11b,2.412G,BW20M Humidity (%RH) [57.8
(dBuv)
100
a0
80
70
60\ ,
50\ I
a0l 3 : 11
9 b
30 7
20| 4 T
10
0
150k iM 10M 30M
Frequency(Hz)
No Frequency |Emission Level Limit Margin Reading Level | Correct Factor Detector
(MHz) (dBuV) (dBuV) (dB) (dBuV) (dB) Type
1 0.159 41.81 65.53 -23.72 32.17 9.64 QP
2 0.159 19.43 55.53 -36.10 9.79 9.64 AV
3 0.194 37.62 63.84 -26.22 27.98 9.64 QP
4 0.194 16.67 53.84 -37.17 7.03 9.64 AV
5 0.321 30.30 59.67 -29.37 20.64 9.66 QP
6 0.321 22.80 49.67 -26.87 13.14 9.66 AV
7 1.554 22.46 56.00 -33.54 12.70 9.76 QP
8 1.554 16.90 46.00 -29.10 7.14 9.76 AV
9 3.072 26.76 56.00 -29.24 16.93 9.83 QP
10 3.072 20.76 46.00 -25.24 10.93 9.83 AV
11 13.271 36.02 60.00 -23.98 25.74 10.28 QP
*12 13.271 28.73 50.00 -21.27 18.45 10.28 AV
Remark:

1. ™" means this data is the worst emission level.

2. Emission Level = Reading Level + Correct Factor (Correct Factor = LISN Insertion Loss + Cable Loss).

3. Margin = Emission Level - Limit.
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Model No LVD1 Site SR2-H
Test Voltage AC 120V/60Hz Test Date 2021/5/25
Test Mode Mode 2: Transmit_Adapter_1A100-US1230 Engineer Lion Wang
Phase L Temperature (°C) (26.7
Test Condition 802.11b,2.412G,BW20M Humidity (%RH) |57.8
(dBuV)
100
a0
80
70
50\ ,
50&;\ — I
40| F ; =
30 3 9 11
20 T
10
0
150k 1M 10M 30M
Frequency(Hz)
No Frequency |Emission Level Limit Margin Reading Level | Correct Factor Detector
(MHz) (dBuV) (dBuV) (dB) (dBuV) (dB) Type
1 0.163 43.30 65.32 -22.02 33.65 9.65 QP
2 0.163 40.91 55.32 -14.41 31.26 9.65 AV
3 0.617 38.28 56.00 -17.72 28.58 9.70 QP
4 0.617 31.88 46.00 -14.12 22.18 9.70 AV
5 0.745 40.29 56.00 -15.71 30.57 9.72 QP
*6 0.745 32.51 46.00 -13.49 22.79 9.72 AV
7 1.117 29.82 56.00 -26.18 20.07 9.75 QP
8 1.117 21.86 46.00 -24.14 12.11 9.75 AV
9 2.577 22.54 56.00 -33.46 12.72 9.82 QP
10 2.577 16.69 46.00 -29.31 6.87 9.82 AV
11 21.289 23.21 60.00 -36.79 12.81 10.40 QP
12 21.289 17.43 50.00 -32.57 7.03 10.40 AV
Remark:

1. ™" means this data is the worst emission level.

2. Emission Level = Reading Level + Correct Factor (Correct Factor = LISN Insertion Loss + Cable Loss).

3. Margin = Emission Level - Limit.
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Model No LVD1 Site SR2-H
Test Voltage AC 120V/60Hz Test Date 2021/5/25
Test Mode Mode 2: Transmit_Adapter_1A100-US1230 Engineer Lion Wang
Phase N Temperature (°C) (26.7
Test Condition 802.11b,2.412G,BW20M Humidity (%RH) |57.8
(dBuv)
100
90
80
70
60\ ,
ol 4 53 |
40 T -
* 9
30 11
20
10
0
150k iM 10M 30M
Frequency(Hz)
No Frequency |Emission Level Limit Margin Reading Level | Correct Factor Detector
(MHz) (dBuV) (dBuV) (dB) (dBuV) (dB) Type
1 0.165 48.16 65.20 -17.04 38.52 9.64 QP
*2 0.165 45.61 55.20 -9.59 35.97 9.64 AV
3 0.197 4577 63.73 -17.96 36.13 9.64 QP
4 0.197 43.80 53.73 -9.93 34.16 9.64 AV
5 0.655 41.48 56.00 -14.52 31.79 9.69 QP
6 0.655 35.96 46.00 -10.04 26.27 9.69 AV
7 0.771 41.05 56.00 -14.95 31.35 9.70 QP
8 0.771 32.79 46.00 -13.21 23.09 9.70 AV
9 1.811 28.23 56.00 -27.77 18.46 9.77 QP
10 1.811 22.23 46.00 -23.77 12.46 9.77 AV
11 21.334 23.72 60.00 -36.28 13.16 10.56 QP
12 21.334 17.84 50.00 -32.16 7.28 10.56 AV
Remark:

1. ™" means this data is the worst emission level.

2. Emission Level = Reading Level + Correct Factor (Correct Factor = LISN Insertion Loss + Cable Loss).

3. Margin = Emission Level - Limit.
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3.2.

3.3.

3.4.

Maximum peak conducted output power

Test Setup

Power Meter p,or Sensor

EUT

]

Hon-Gonducted
Tahle

s  Ground Reference Plang e

Test procedures

The EUT was tested according to DTS test procedure section 8.3.1.3 of KDB 558074 D01
v05r02 & Subclause 11.9.1.3 of ANSI C63.10 Measurement to FCC 47CFR 15.247

requirements.

Limits
The maximum peak power shall be less 1 Watt.

Test Specification

According to FCC Part 15 Subpart C Paragraph 15.247: 2019.
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3.5. Test Result
Product Smart Display
Test Item Maximum peak conducted output power
Test Mode Mode 2: Transmit_Adapter_1A100-US1230
Date of Test 2021/05/31 Test Site SR12-H
Temperature (°C) |24.0 Humidity (%RH) |67.0
11b
Maximum peak
Frequency conducted output power Limit
Channel No.
(MHz) (dBm) (dBm)
Ant. 1
2412 18.740 <30
6 2437 23.240 <30
11 2462 21.520 <30
The worst emission of data rate is 1Mbps
11g
Maximum peak
Frequency conducted output power Limit
Channel No.
(MHz) (dBm) (dBm)
Ant. 1
2412 14.930 <30
6 2437 23.430 <30
11 2462 19.520 <30

The worst emission of data rate is 6Mbps
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Product Smart Display
Test Item Maximum peak conducted output power
Test Mode Mode 2: Transmit_Adapter_1A100-US1230
Date of Test 2021/05/21 Test Site SR12-H
Temperature (°C) (24.0 Humidity (%RH) {70.0
11n(20M)
Maximum peak conducted output power o
Channel | Frequency Limit
(dBm)
No. (MHz) (dBm)
Ant. 0 Ant. 1 Total
2412 14.120 14.420 17.283 <30
6 2437 21.960 22.060 25.021 <30
11 2462 15.070 15.120 18.105 <30
The worst emission of data rate is MCS 0
11n(40M)
Maximum peak conducted output power o
Channel | Frequency Limit
(dBm)
No. (MHz) (dBm)
Ant. 0 Ant. 1 Total
3 2422 14.010 14.120 17.076 <30
6 2437 16.860 16.740 19.811 <30
9 2452 15.100 14.650 17.891 <30

The worst emission of data rate is MCS 0
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4. Radiated Emission

4.1. Test Setup

Under 1GHz Test Setup:

T PRTIRC LSO
tmlogm {Antenna Tower)
Antennna
EuT -
T [ | T ﬂ |_|_'—
Roem L Jm ™
[Turntable) -—
bt Ground Plane T oon AMPLIFIER
Spectrum Analyzer| | 0O [ | Fﬂnntmlll |
L i

Above 1GHz Test Setup:

m_ EUT

T I

f50cm

— 3l
(Turntable)

- Ground Plane
Spectrum Analyzer|

YAV AV AT AV AV AV VAV eV VAV AVAVAVAVAV VAVAVAVAY
I

Imtogm

l Antennna

(Antenna Tower)

Pre-Amplifier

| | [Controlle——

[

]
|
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4.2.

4.3.

4.4.

Limits

Emissions radiated outside of the specified frequency bands, except for harmonics, shall be
attenuated by at least 20dB below the level of the fundamental or to the general radiated
emission limits in paragraph 15.209, whichever is the lesser attenuation.

FCC Part 15 Subpart C Paragraph 15.209 Limits
Frequency (MHz) uV/m dBuV/m
30 - 88 100 40
88 - 216 150 43.5
216 - 960 200 46
Above 960 500 54

Remarks: E field strength (dBuV/m) = 20 log E field strength (uV/m)

Test Procedure

The EUT was setup according to ANSI C63.10:2013 and tested according to DTS test
procedure of KDB 558074 D01 v05r02 for compliance to FCC 47CFR 15.247 requirements.
The EUT and its simulators are placed on a turn table which is 1.5 meter above
ground(under 1GHz) or 1.5 meter above ground (above 1GHz). The turn table can rotate 360
degrees to determine the position of the maximum emission level.

The antenna can move up and down between 1 meter and 4 meters to find out the maximum
emission level.

Both horizontal and vertical polarization of the antenna are set on measurement. In order to
find the maximum emission, all of the interface cables must be manipulated according to
ANSI C63.10:2013 on radiated measurement.

On any frequency or frequencies below or equal to 1000 MHz, the limits shown are based on
measuring equipment employing a quasi-peak detector function and on any frequency or
frequencies above 1000 MHz the radiated limits shown are based upon the use of
measurement instrumentation employing an average detector function. When average
radiated emission measurement are included emission measurement below 1000 MHz,
there also is a limit on the radio frequency emissions, as measured using instrumentation
with a peak detector function, corresponding to 20 dB above the maximum permitted
average limit.

The bandwidth below 1GHz setting on the field strength meter is 120 kHz and above 1GHz is
1MHz.

Test Specification

According to FCC Part 15 Subpart C Paragraph 15.247: 2019.
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4.5. Test Result
30MHz-1GHz Spurious
Model No LVD1 Site CB2-H
Test Voltage AC 120V/60Hz Test Date 2021/5/24
Test Mode Mode 1: Transmit_Adapter ADP-36DW B Engineer Scott Chang
Polarity Horizontal Temperature (°C) [24.0
Test Condition 802.11b,Ant1,Ch 1,2.412G,BW20M Humidity (%RH) 66.0
Level(dBuv/m)
80
70
60
50 6 |
20" - <
30| ¥
20
10
0
-10
20
30M 100M 150M 200M 250M 300M 350M 400M 450M S00M 550M 600M 650M 700M 750M 80OM 850M 900M 950M  1G
Frequency(Hz)
No Frequency |Emission Level Limit Margin | Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB) Type
1 49.885 31.26 40.00 -8.74 36.83 -5.57 QP
2 103.720 29.61 43.50 -13.89 33.59 -3.98 QP
3 122.635 31.14 43.50 -12.36 33.59 -2.45 QP
4 166.285 29.38 43.50 -14.12 33.95 -4.57 QP
5 271.530 35.48 46.00 -10.52 37.17 -1.69 QP
*6 385.020 41.90 46.00 -4.10 40.35 1.55 QP
Note:

1. All reading levels is Quasi-Peak value.

2. “*” means this data is the worst value.

3. Emission Level = Reading Level + Correct Factor

4. The emission under 30MHz were not included is because their levels are lower than 20dB from limit.
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Model No LVD1 Site CB2-H
Test Voltage AC 120V/60Hz Test Date 2021/5/24
Test Mode Mode 1: Transmit_Adapter ADP-36DW B Engineer Scott Chang
Polarity Vertical Temperature (°C) [24.0
Test Condition 802.11b,Ant1,Ch 1,2.412G,BW20M Humidity (%RH) |66.0
Level(dBuv/m)

80

70

60

50 |

40_1_l23—4l :5_ jJ_

30
20
10
0
-10
-20

30m i00M 150M 200M 250M 300M 350M 400M 450M 500M 550M 600M 650M 700M 750M 800M 850M 900M 950M  1G

Frequency(Hz)

No Frequency |Emission Level Limit Margin | Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB) Type
*1 54.735 33.74 40.00 -6.26 40.86 =712 QP
2 99.840 31.96 43.50 -11.54 36.47 -4.51 QP
3 122.635 33.78 43.50 -9.72 36.23 -2.45 QP
4 159.980 33.15 43.50 -10.35 37.29 -4.14 QP
5 273.470 35.96 46.00 -10.04 37.61 -1.65 QP
6 379.200 38.45 46.00 -7.55 37.09 1.36 QP
Note:

1. All reading levels is Quasi-Peak value.

2. “*” means this data is the worst value.

3. Emission Level = Reading Level + Correct Factor

4. The emission under 30MHz were not included is because their levels are lower than 20dB from limit.
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Model No LVD1 Site CB2-H

Test Voltage AC 120V/60Hz Test Date 2021/5/24

Test Mode Mode 2: Transmit_Adapter 1A100-US1230 Engineer Scott Chang

Polarity Horizontal Temperature (°C) [24.0

Test Condition 802.11b,Ant1,Ch 1,2.412G,BW20M Humidity (%RH) (66.0
Level(dBuV/m)

80
70
60
50

30
20
10
0
-10
-20

40— 3] 4

30m i00M 150M 200M 250M 300M 350M 400M 450M 500M 550M 600M 650M 700M 750M 800M 850M 900M 950M  1G

Frequency(Hz)

No Frequency |Emission Level Limit Margin | Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB) Type
1 49.885 30.47 40.00 -9.53 36.04 -5.57 QP
2 122.635 37.34 43.50 -6.16 39.79 -2.45 QP
3 165.315 29.52 43.50 -13.98 34.02 -4.50 QP
4 273.470 36.18 46.00 -9.82 37.83 -1.65 QP
5 343.310 38.01 46.00 -7.99 37.82 0.19 QP
*6 378.230 41.99 46.00 -4.01 40.66 1.33 QP
Note:

1. All reading levels is Quasi-Peak value.

2. “*” means this data is the worst value.

3. Emission Level = Reading Level + Correct Factor

4. The emission under 30MHz were not included is because their levels are lower than 20dB from limit.
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Model No LVD1 Site CB2-H

Test Voltage AC 120V/60Hz Test Date 2021/5/24

Test Mode Mode 2: Transmit_Adapter 1A100-US1230 Engineer Scott Chang

Polarity Vertical Temperature (°C) [24.0

Test Condition 802.11b,Ant1,Ch 1,2.412G,BW20M Humidity (%RH) (66.0
Level(dBuV/m)

80

70
60
50

30
20
10
0
-10

-20
30m

qod— P 2

Frequency(Hz)

i00M 150M 200M 250M 300M 350M 400M 450M 500M 550M 600M 650M 700M 750M 800M 850M 900M 950M  1G

No Frequency |Emission Level Limit Margin | Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB) Type
*1 50.370 34.83 40.00 -5.17 40.56 -5.73 QP
2 99.840 31.88 43.50 -11.62 36.39 -4.51 QP
3 122.635 34.32 43.50 -9.18 36.77 -2.45 QP
4 163.375 32.02 43.50 -11.48 36.40 -4.38 QP
5 276.865 35.80 46.00 -10.20 37.40 -1.60 QP
6 380.655 35.67 46.00 -10.33 34.27 1.40 QP
Note:

1. All reading levels is Quasi-Peak value.

2. “*” means this data is the worst value.

3. Emission Level = Reading Level + Correct Factor

4. The emission under 30MHz were not included is because their levels are lower than 20dB from limit.
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Above 1GHz Spurious

Model No LVD1 Site CB2-H
Test Voltage AC 120V/60Hz Test Date 2021/5/10
Test Mode Mode 2: Transmit_Adapter 1A100-US1230 Engineer Ling Chen
Polarity Horizontal Temperature (°C) [24.0
Test Condition 802.11b,Ant1,Ch 1,2.412G,BW20M Humidity (%RH) [63.0
Level(dBuv/m)

100

90

80

70

60 { 2 3 4

50
40
30
20
10

0
1G 26 3G 4G 5G 6G 7G B8G 9G 10G 11G 12G 13G 14G 15G 16G 17G 18G 19G 206G 21G 22G 23G 24G 25G 26G

Frequency(Hz)
No Frequency |Emission Level Limit Margin | Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB) Type
1 4824.000 50.78 74.00 -23.22 62.76 -11.98 PK
*2 7236.000 54.13 74.00 -19.87 58.73 -4.60 PK
3 9648.000 53.98 74.00 -20.02 55.29 -1.31 PK
4 12060.000 53.91 74.00 -20.09 51.16 2.75 PK

Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. “*7” means this data is the worst value.

3. Emission Level = Reading Level + Correct Factor.

4. The average measurement was not performed when the peak measured data under the limit of average
detection.

5. The emission above 13GHz were not included is because their levels are lower than 20dB form limit.
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Model No LVD1 Site CB2-H
Test Voltage AC 120V/60Hz Test Date 2021/5/10
Test Mode Mode 2: Transmit_Adapter 1A100-US1230 Engineer Ling Chen
Polarity Vertical Temperature (°C) [24.0
Test Condition 802.11b,Ant1,Ch 1,2.412G,BW20M Humidity (%RH) [63.0
Level(dBuv/m)

100

90

80

70

60 1 3 3 4

50
40
30
20
10

0
1G 26 3G 46 5G 6G 7G 8G 9G 10G 11G 12G 13G 14G 15G 16G 17G 18G 19G 20G 21G 226G 23G 24G 25G 26G

Frequency(Hz)
No Frequency |Emission Level Limit Margin | Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB) Type
1 4824.000 52.52 74.00 -21.48 64.50 -11.98 PK
2 7236.000 53.66 74.00 -20.34 58.26 -4.60 PK
3 9648.000 54.06 74.00 -19.94 55.37 -1.31 PK
4 12060.000 54.57 74.00 -19.43 51.82 2.75 PK
*5 12060.000 38.84 54.00 -15.16 36.09 2.75 AV
Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. “*7” means this data is the worst value.

3. Emission Level = Reading Level + Correct Factor.

4. The average measurement was not performed when the peak measured data under the limit of average
detection.

5. The emission above 13GHz were not included is because their levels are lower than 20dB form limit.

Page: 36 of 173




Report No : 2150109R-E3032110113 P DE K RA

Model No LVD1 Site CB2-H
Test Voltage AC 120V/60Hz Test Date 2021/5/10
Test Mode Mode 2: Transmit_Adapter 1A100-US1230 Engineer Ling Chen
Polarity Horizontal Temperature (°C) [24.0
Test Condition 802.11b,Ant1,Ch 6,2.437G,BW20M Humidity (%RH) [63.0
Level(dBuv/m)

100

90

80

70

60 s . - 5

50
40
30
20
10

0
1G 26 3G 46 5G 66 7G 8G 9G 10G 11G 12G 13G 14G 15G 16G 17G 18G 19G 20G 21G 226G 23G 24G 25G 26G

Frequency(Hz)
No Frequency |Emission Level Limit Margin | Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB) Type
1 4874.000 51.38 74.00 -22.62 63.22 -11.84 PK
*2 7311.000 46.36 54.00 -7.64 50.74 -4.38 AV
3 7311.000 55.05 74.00 -18.95 59.43 -4.38 PK
4 9748.000 53.29 74.00 -20.71 54.56 -1.27 PK
5 12185.000 52.01 74.00 -21.99 49.41 2.60 PK

Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. “*7” means this data is the worst value.

3. Emission Level = Reading Level + Correct Factor.

4. The average measurement was not performed when the peak measured data under the limit of average
detection.

5. The emission above 13GHz were not included is because their levels are lower than 20dB form limit.
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Model No LVD1 Site CB2-H
Test Voltage AC 120V/60Hz Test Date 2021/5/10
Test Mode Mode 2: Transmit_Adapter 1A100-US1230 Engineer Ling Chen
Polarity Vertical Temperature (°C) [24.0
Test Condition 802.11b,Ant1,Ch 6,2.437G,BW20M Humidity (%RH) [63.0
Level(dBuv/m)

100

90

80

70

60 1 - 4 5

50
40
30
20
10

0
1G 26 3G 46 5G 66 7G 8G 9G 10G 11G 12G 13G 14G 15G 16G 17G 18G 19G 20G 21G 226G 23G 24G 25G 26G

Frequency(Hz)
No Frequency |Emission Level Limit Margin | Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB) Type
1 4874.000 52.42 74.00 -21.58 64.26 -11.84 PK
*2 7311.000 47.36 54.00 -6.64 51.74 -4.38 AV
3 7311.000 55.31 74.00 -18.69 59.69 -4.38 PK
4 9748.000 53.41 74.00 -20.59 54.68 -1.27 PK
5 12185.000 51.83 74.00 -22.17 49.23 2.60 PK

Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. “*7” means this data is the worst value.

3. Emission Level = Reading Level + Correct Factor.

4. The average measurement was not performed when the peak measured data under the limit of average
detection.

5. The emission above 13GHz were not included is because their levels are lower than 20dB form limit.
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Report No : 2150109R-E3032110113 P DE K RA

Model No LVD1 Site CB2-H
Test Voltage AC 120V/60Hz Test Date 2021/5/10
Test Mode Mode 2: Transmit_Adapter 1A100-US1230 Engineer Ling Chen
Polarity Horizontal Temperature (°C) [24.0
Test Condition 802.11b,Ant1,Ch 11,2.462G,BW20M Humidity (%RH) [63.0
Level(dBuv/m)
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1G 26 3G 46 5G 66 7G 8G 9G 10G 11G 12G 13G 14G 15G 16G 17G 18G 19G 20G 21G 226G 23G 24G 25G 26G

Frequency(Hz)
No Frequency |Emission Level Limit Margin | Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB) Type
1 4924.000 53.26 74.00 -20.74 64.96 -11.70 PK
*2 7386.000 46.35 54.00 -7.65 50.52 -4.17 AV
3 7386.000 54.85 74.00 -19.15 59.02 -4.17 PK
4 9848.000 53.18 74.00 -20.82 54.40 -1.22 PK
5 12310.000 49.82 74.00 -24.18 47.36 2.46 PK

Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. “*7” means this data is the worst value.

3. Emission Level = Reading Level + Correct Factor.

4. The average measurement was not performed when the peak measured data under the limit of average
detection.

5. The emission above 13GHz were not included is because their levels are lower than 20dB form limit.
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Report No : 2150109R-E3032110113 P DE K RA

Model No LVD1 Site CB2-H
Test Voltage AC 120V/60Hz Test Date 2021/5/10
Test Mode Mode 2: Transmit_Adapter 1A100-US1230 Engineer Ling Chen
Polarity Vertical Temperature (°C) [24.0
Test Condition 802.11b,Ant1,Ch 11,2.462G,BW20M Humidity (%RH) [63.0
Level(dBuv/m)
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1G 26 3G 46 5G 66 7G 8G 9G 10G 11G 12G 13G 14G 15G 16G 17G 18G 19G 20G 21G 226G 23G 24G 25G 26G

Frequency(Hz)
No Frequency |Emission Level Limit Margin | Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB) Type

1 4924.000 52.55 74.00 -21.45 64.25 -11.70 PK
*2 7386.000 45.82 54.00 -8.18 49.99 -4.17 AV

3 7386.000 54.78 74.00 -19.22 58.95 -4.17 PK

4 9848.000 52.74 74.00 -21.26 53.96 -1.22 PK

5 12310.000 49.32 74.00 -24.68 46.86 2.46 PK

Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. “*7” means this data is the worst value.

3. Emission Level = Reading Level + Correct Factor.

4. The average measurement was not performed when the peak measured data under the limit of average
detection.

5. The emission above 13GHz were not included is because their levels are lower than 20dB form limit.
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Report No : 2150109R-E3032110113 P DE K RA

Model No LVD1 Site CB2-H
Test Voltage AC 120V/60Hz Test Date 2021/5/10
Test Mode Mode 2: Transmit_Adapter 1A100-US1230 Engineer Ling Chen
Polarity Horizontal Temperature (°C) [24.0
Test Condition 802.11g,Ant1,Ch 1,2.412G,BW20M Humidity (%RH) [63.0
Level(dBuv/m)
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1G 26 3G 46 5G 6G 7G 8G 9G 10G 11G 12G 13G 14G 15G 16G 17G 18G 19G 20G 21G 226G 23G 24G 25G 26G

Frequency(Hz)
No Frequency |Emission Level Limit Margin | Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB) Type
1 4824.000 49.04 74.00 -24.96 61.02 -11.98 PK
2 7236.000 52.42 74.00 -21.58 57.02 -4.60 PK
*3 9648.000 53.79 74.00 -20.21 55.10 -1.31 PK
4 12060.000 52.38 74.00 -21.62 49.63 2.75 PK

Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. “*7” means this data is the worst value.

3. Emission Level = Reading Level + Correct Factor.

4. The average measurement was not performed when the peak measured data under the limit of average
detection.

5. The emission above 13GHz were not included is because their levels are lower than 20dB form limit.
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Report No : 2150109R-E3032110113 P DE K RA

Model No LVD1 Site CB2-H
Test Voltage AC 120V/60Hz Test Date 2021/5/10
Test Mode Mode 2: Transmit_Adapter 1A100-US1230 Engineer Ling Chen
Polarity Vertical Temperature (°C) [24.0
Test Condition 802.11g,Ant1,Ch 1,2.412G,BW20M Humidity (%RH) [63.0
Level(dBuv/m)
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1G 26 3G 46 5G 6G 7G 8G 9G 10G 11G 12G 13G 14G 15G 16G 17G 18G 19G 20G 21G 226G 23G 24G 25G 26G

Frequency(Hz)
No Frequency |Emission Level Limit Margin | Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB) Type
1 4824.000 49.47 74.00 -24.53 61.45 -11.98 PK
2 7236.000 52.35 74.00 -21.65 56.95 -4.60 PK
*3 9648.000 53.92 74.00 -20.08 55.23 -1.31 PK
4 12060.000 52.78 74.00 -21.22 50.03 2.75 PK

Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. “*7” means this data is the worst value.

3. Emission Level = Reading Level + Correct Factor.

4. The average measurement was not performed when the peak measured data under the limit of average
detection.

5. The emission above 13GHz were not included is because their levels are lower than 20dB form limit.
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Report No : 2150109R-E3032110113 P DE K RA

Model No LVD1 Site CB2-H
Test Voltage AC 120V/60Hz Test Date 2021/5/10
Test Mode Mode 2: Transmit_Adapter 1A100-US1230 Engineer Ling Chen
Polarity Horizontal Temperature (°C) [24.0
Test Condition 802.11g,Ant1,Ch 6,2.437G,BW20M Humidity (%RH) [63.0
Level(dBuv/m)
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1G 26 3G 46 5G 66 7G 8G 9G 10G 11G 12G 13G 14G 15G 16G 17G 18G 19G 20G 21G 226G 23G 24G 25G 26G

Frequency(Hz)
No Frequency |Emission Level Limit Margin | Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB) Type
1 4874.000 53.56 74.00 -20.44 65.40 -11.84 PK
*2 7311.000 42.78 54.00 -11.22 47.16 -4.38 AV
3 7311.000 57.31 74.00 -16.69 61.69 -4.38 PK
4 9748.000 53.27 74.00 -20.73 54.54 -1.27 PK
5 12185.000 51.39 74.00 -22.61 48.79 2.60 PK

Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. “*7” means this data is the worst value.

3. Emission Level = Reading Level + Correct Factor.

4. The average measurement was not performed when the peak measured data under the limit of average
detection.

5. The emission above 13GHz were not included is because their levels are lower than 20dB form limit.
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Report No : 2150109R-E3032110113 P DE K RA

Model No LVD1 Site CB2-H
Test Voltage AC 120V/60Hz Test Date 2021/5/10
Test Mode Mode 2: Transmit_Adapter 1A100-US1230 Engineer Ling Chen
Polarity Horizontal Temperature (°C) [24.0
Test Condition 802.11g,Ant1,Ch 6,2.437G,BW20M Humidity (%RH) [63.0
Level(dBuv/m)
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1G 26 3G 46 5G 66 7G 8G 9G 10G 11G 12G 13G 14G 15G 16G 17G 18G 19G 20G 21G 226G 23G 24G 25G 26G

Frequency(Hz)
No Frequency |Emission Level Limit Margin | Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB) Type

1 4874.000 55.14 74.00 -18.86 66.98 -11.84 PK

2 4874.000 41.76 54.00 -12.24 53.60 -11.84 AV

3 7311.000 59.92 74.00 -14.08 64.30 -4.38 PK
*4 7311.000 45.32 54.00 -8.68 49.70 -4.38 AV

5 9748.000 53.11 74.00 -20.89 54.38 -1.27 PK

6 12185.000 51.72 74.00 -22.28 49.12 2.60 PK

Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. “*7” means this data is the worst value.

3. Emission Level = Reading Level + Correct Factor.

4. The average measurement was not performed when the peak measured data under the limit of average
detection.

5. The emission above 13GHz were not included is because their levels are lower than 20dB form limit.
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Report No : 2150109R-E3032110113 P DE K RA

Model No LVD1 Site CB2-H
Test Voltage AC 120V/60Hz Test Date 2021/5/10
Test Mode Mode 2: Transmit_Adapter 1A100-US1230 Engineer Ling Chen
Polarity Horizontal Temperature (°C) [24.0
Test Condition 802.11g,Ant1,Ch 11,2.462G,BW20M Humidity (%RH) [63.0
Level(dBuv/m)
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1G 26 3G 46 5G 66 7G 8G 9G 10G 11G 12G 13G 14G 15G 16G 17G 18G 19G 20G 21G 226G 23G 24G 25G 26G

Frequency(Hz)
No Frequency |Emission Level Limit Margin | Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB) Type
1 4924.000 48.25 74.00 -25.75 59.95 -11.70 PK
2 7386.000 52.42 74.00 -21.58 56.59 -4.17 PK
*3 9848.000 53.34 74.00 -20.66 54.56 -1.22 PK
4 12310.000 49.65 74.00 -24.35 47.19 2.46 PK

Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. “*7” means this data is the worst value.

3. Emission Level = Reading Level + Correct Factor.

4. The average measurement was not performed when the peak measured data under the limit of average
detection.

5. The emission above 13GHz were not included is because their levels are lower than 20dB form limit.
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Report No : 2150109R-E3032110113 P DE K RA

Model No LVD1 Site CB2-H
Test Voltage AC 120V/60Hz Test Date 2021/5/10
Test Mode Mode 2: Transmit_Adapter 1A100-US1230 Engineer Ling Chen
Polarity Vertical Temperature (°C) [24.0
Test Condition 802.11g,Ant1,Ch 11,2.462G,BW20M Humidity (%RH) [63.0
Level(dBuv/m)
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1G 26 3G 46 5G 66 7G 8G 9G 10G 11G 12G 13G 14G 15G 16G 17G 18G 19G 20G 21G 226G 23G 24G 25G 26G

Frequency(Hz)
No Frequency |Emission Level Limit Margin | Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB) Type
1 4924.000 48.38 74.00 -25.62 60.08 -11.70 PK
*2 7386.000 53.31 74.00 -20.69 57.48 -4.17 PK
3 9848.000 52.96 74.00 -21.04 54.18 -1.22 PK
4 12310.000 49.98 74.00 -24.02 47.52 2.46 PK

Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. “*7” means this data is the worst value.

3. Emission Level = Reading Level + Correct Factor.

4. The average measurement was not performed when the peak measured data under the limit of average
detection.

5. The emission above 13GHz were not included is because their levels are lower than 20dB form limit.
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Report No : 2150109R-E3032110113 P DE K RA

Model No LVD1 Site CB2-H
Test Voltage AC 120V/60Hz Test Date 2021/5/10
Test Mode Mode 2: Transmit_Adapter 1A100-US1230 Engineer Ling Chen
Polarity Horizontal Temperature (°C) [24.0
Test Condition 802.11n,Ant0+1,Ch 1,2.412G,BW20M Humidity (%RH) [63.0
Level(dBuv/m)
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1G 26 3G 46 5G 6G 7G 8G 9G 10G 11G 12G 13G 14G 15G 16G 17G 18G 19G 20G 21G 226G 23G 24G 25G 26G

Frequency(Hz)
No Frequency |Emission Level Limit Margin | Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB) Type
1 4848.000 47.83 74.00 -26.17 59.74 -11.91 PK
2 7236.000 51.55 74.00 -22.45 56.15 -4.60 PK
*3 9648.000 54.27 74.00 -19.73 55.58 -1.31 PK
4 12060.000 53.08 74.00 -20.92 50.33 2.75 PK

Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. “*7” means this data is the worst value.

3. Emission Level = Reading Level + Correct Factor.

4. The average measurement was not performed when the peak measured data under the limit of average
detection.

5. The emission above 13GHz were not included is because their levels are lower than 20dB form limit.
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Report No : 2150109R-E3032110113 P DE K RA

Model No LVD1 Site CB2-H
Test Voltage AC 120V/60Hz Test Date 2021/5/10
Test Mode Mode 2: Transmit_Adapter 1A100-US1230 Engineer Ling Chen
Polarity Vertical Temperature (°C) [24.0
Test Condition 802.11n,Ant0+1,Ch 1,2.412G,BW20M Humidity (%RH) [63.0
Level(dBuv/m)
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1G 26 3G 46 5G 6G 7G 8G 9G 10G 11G 12G 13G 14G 15G 16G 17G 18G 19G 20G 21G 226G 23G 24G 25G 26G

Frequency(Hz)
No Frequency |Emission Level Limit Margin | Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB) Type
1 4848.000 48.25 74.00 -25.75 60.16 -11.91 PK
2 7236.000 52.13 74.00 -21.87 56.73 -4.60 PK
*3 9648.000 54.23 74.00 -19.77 55.54 -1.31 PK
4 12060.000 53.88 74.00 -20.12 51.13 2.75 PK

Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. “*7” means this data is the worst value.

3. Emission Level = Reading Level + Correct Factor.

4. The average measurement was not performed when the peak measured data under the limit of average
detection.

5. The emission above 13GHz were not included is because their levels are lower than 20dB form limit.
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Report No : 2150109R-E3032110113 P DE K RA

Model No LVD1 Site CB2-H
Test Voltage AC 120V/60Hz Test Date 2021/5/10
Test Mode Mode 2: Transmit_Adapter 1A100-US1230 Engineer Ling Chen
Polarity Horizontal Temperature (°C) [24.0
Test Condition 802.11n,Ant0+1,Ch 6,2.437G,BW20M Humidity (%RH) [63.0
Level(dBuv/m)
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1G 26 3G 46 5G 66 7G 8G 9G 10G 11G 12G 13G 14G 15G 16G 17G 18G 19G 20G 21G 226G 23G 24G 25G 26G

Frequency(Hz)
No Frequency |Emission Level Limit Margin | Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB) Type
1 4874.000 42.45 54.00 -11.55 54.29 -11.84 AV
2 4874.000 55.75 74.00 -18.25 67.59 -11.84 PK
*3 7311.000 45.21 54.00 -8.79 49.59 -4.38 AV
4 7311.000 59.83 74.00 -14.17 64.21 -4.38 PK
5 9748.000 52.86 74.00 -21.14 54.13 -1.27 PK
6 12185.000 51.53 74.00 -22.47 48.93 2.60 PK
Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. “*7” means this data is the worst value.

3. Emission Level = Reading Level + Correct Factor.

4. The average measurement was not performed when the peak measured data under the limit of average
detection.

5. The emission above 13GHz were not included is because their levels are lower than 20dB form limit.
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Report No : 2150109R-E3032110113 P DE K RA

Model No LVD1 Site CB2-H
Test Voltage AC 120V/60Hz Test Date 2021/5/10
Test Mode Mode 2: Transmit_Adapter 1A100-US1230 Engineer Ling Chen
Polarity Vertical Temperature (°C) [24.0
Test Condition 802.11n,Ant0+1,Ch 6,2.437G,BW20M Humidity (%RH) [63.0
Level(dBuv/m)
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1G 26 3G 46 5G 66 7G 8G 9G 10G 11G 12G 13G 14G 15G 16G 17G 18G 19G 20G 21G 226G 23G 24G 25G 26G

Frequency(Hz)
No Frequency |Emission Level Limit Margin | Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB) Type
1 4874.000 42.88 54.00 -11.12 54.72 -11.84 AV
2 4874.000 56.65 74.00 -17.35 68.49 -11.84 PK
*3 7311.000 45.78 54.00 -8.22 50.16 -4.38 AV
4 7311.000 59.63 74.00 -14.37 64.01 -4.38 PK
5 9748.000 53.42 74.00 -20.58 54.69 -1.27 PK
6 12185.000 52.04 74.00 -21.96 49.44 2.60 PK
Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. “*7” means this data is the worst value.

3. Emission Level = Reading Level + Correct Factor.

4. The average measurement was not performed when the peak measured data under the limit of average
detection.

5. The emission above 13GHz were not included is because their levels are lower than 20dB form limit.
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Report No : 2150109R-E3032110113 P DE K RA

Model No LVD1 Site CB2-H
Test Voltage AC 120V/60Hz Test Date 2021/5/10
Test Mode Mode 2: Transmit_Adapter 1A100-US1230 Engineer Ling Chen
Polarity Horizontal Temperature (°C) [24.0
Test Condition 802.11n,Ant0+1,Ch 11,2.462G,BW20M Humidity (%RH) [63.0
Level(dBuv/m)
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1G 26 3G 46 5G 66 7G 8G 9G 10G 11G 12G 13G 14G 15G 16G 17G 18G 19G 20G 21G 226G 23G 24G 25G 26G

Frequency(Hz)
No Frequency |Emission Level Limit Margin | Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB) Type
1 4924.000 45.68 74.00 -28.32 57.38 -11.70 PK
2 7386.000 51.75 74.00 -22.25 55.92 -4.17 PK
3 9848.000 52.54 74.00 -21.46 53.76 -1.22 PK
*4 12310.000 53.97 74.00 -20.03 51.51 2.46 PK

Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. “*7” means this data is the worst value.

3. Emission Level = Reading Level + Correct Factor.

4. The average measurement was not performed when the peak measured data under the limit of average
detection.

5. The emission above 13GHz were not included is because their levels are lower than 20dB form limit.
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Report No : 2150109R-E3032110113 P DE K RA

Model No LVD1 Site CB2-H
Test Voltage AC 120V/60Hz Test Date 2021/5/10
Test Mode Mode 2: Transmit_Adapter 1A100-US1230 Engineer Ling Chen
Polarity Vertical Temperature (°C) [24.0
Test Condition 802.11n,Ant0+1,Ch 11,2.462G,BW20M Humidity (%RH) [63.0
Level(dBuv/m)
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1G 26 3G 46 5G 66 7G 8G 9G 10G 11G 12G 13G 14G 15G 16G 17G 18G 19G 20G 21G 226G 23G 24G 25G 26G

Frequency(Hz)
No Frequency |Emission Level Limit Margin | Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB) Type
1 4924.000 4512 74.00 -28.88 56.82 -11.70 PK
2 7386.000 51.58 74.00 -22.42 55.75 -4.17 PK
3 9848.000 52.61 74.00 -21.39 53.83 -1.22 PK
*4 12310.000 53.25 74.00 -20.75 50.79 2.46 PK

Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. “*7” means this data is the worst value.

3. Emission Level = Reading Level + Correct Factor.

4. The average measurement was not performed when the peak measured data under the limit of average
detection.

5. The emission above 13GHz were not included is because their levels are lower than 20dB form limit.
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Report No : 2150109R-E3032110113 P DE K RA

Model No LVD1 Site CB2-H
Test Voltage AC 120V/60Hz Test Date 2021/5/10
Test Mode Mode 2: Transmit_Adapter 1A100-US1230 Engineer Ling Chen
Polarity Horizontal Temperature (°C) [24.0
Test Condition 802.11n,Ant0+1,Ch 3,2.422G,BW40M Humidity (%RH) [63.0
Level(dBuv/m)
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1G 26 3G 46 5G 66 7G 8G 9G 10G 11G 12G 13G 14G 15G 16G 17G 18G 19G 20G 21G 226G 23G 24G 25G 26G

Frequency(Hz)
No Frequency |Emission Level Limit Margin | Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB) Type
1 4844.000 45.75 74.00 -28.25 57.68 -11.93 PK
2 7266.000 50.83 74.00 -23.17 55.34 -4.51 PK
3 9688.000 52.84 74.00 -21.16 54.14 -1.30 PK
*4 12110.000 53.94 74.00 -20.06 51.26 2.68 PK

Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. “*7” means this data is the worst value.

3. Emission Level = Reading Level + Correct Factor.

4. The average measurement was not performed when the peak measured data under the limit of average
detection.

5. The emission above 13GHz were not included is because their levels are lower than 20dB form limit.
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Report No : 2150109R-E3032110113 P DE K RA

Model No LVD1 Site CB2-H
Test Voltage AC 120V/60Hz Test Date 2021/5/10
Test Mode Mode 2: Transmit_Adapter 1A100-US1230 Engineer Ling Chen
Polarity Vertical Temperature (°C) [24.0
Test Condition 802.11n,Ant0+1,Ch 3,2.422G,BW40M Humidity (%RH) [63.0
Level(dBuv/m)
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1G 26 3G 46 5G 66 7G 8G 9G 10G 11G 12G 13G 14G 15G 16G 17G 18G 19G 20G 21G 226G 23G 24G 25G 26G

Frequency(Hz)
No Frequency |Emission Level Limit Margin | Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB) Type
1 4844.000 45.85 74.00 -28.15 57.78 -11.93 PK
2 7266.000 51.70 74.00 -22.30 56.21 -4.51 PK
3 9688.000 53.04 74.00 -20.96 54.34 -1.30 PK
*4 12110.000 53.65 74.00 -20.35 50.97 2.68 PK

Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. “*7” means this data is the worst value.

3. Emission Level = Reading Level + Correct Factor.

4. The average measurement was not performed when the peak measured data under the limit of average
detection.

5. The emission above 13GHz were not included is because their levels are lower than 20dB form limit.
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Report No : 2150109R-E3032110113 P DE K RA

Model No LVD1 Site CB2-H
Test Voltage AC 120V/60Hz Test Date 2021/5/10
Test Mode Mode 2: Transmit_Adapter 1A100-US1230 Engineer Ling Chen
Polarity Horizontal Temperature (°C) [24.0
Test Condition 802.11n,Ant0+1,Ch 6,2.437G,BW40M Humidity (%RH) [63.0
Level(dBuv/m)
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1G 26 3G 46 5G 66 7G 8G 9G 10G 11G 12G 13G 14G 15G 16G 17G 18G 19G 20G 21G 226G 23G 24G 25G 26G

Frequency(Hz)
No Frequency |Emission Level Limit Margin | Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB) Type
1 4874.000 46.02 74.00 -27.98 57.86 -11.84 PK
2 7311.000 50.66 74.00 -23.34 55.04 -4.38 PK
3 9748.000 51.85 74.00 -22.15 53.12 -1.27 PK
*4 12185.000 53.68 74.00 -20.32 51.08 2.60 PK

Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. “*7” means this data is the worst value.

3. Emission Level = Reading Level + Correct Factor.

4. The average measurement was not performed when the peak measured data under the limit of average
detection.

5. The emission above 13GHz were not included is because their levels are lower than 20dB form limit.
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Model No LVD1 Site CB2-H
Test Voltage AC 120V/60Hz Test Date 2021/5/10
Test Mode Mode 2: Transmit_Adapter 1A100-US1230 Engineer Ling Chen
Polarity Vertical Temperature (°C) [24.0
Test Condition 802.11n,Ant0+1,Ch 6,2.437G,BW40M Humidity (%RH) [63.0
Level(dBuv/m)

100

90

80

70

60 7 3 4

50 - :

40
30
20
10

0
1G 26 3G 46 5G 66 7G 8G 9G 10G 11G 12G 13G 14G 15G 16G 17G 18G 19G 20G 21G 226G 23G 24G 25G 26G

Frequency(Hz)
No Frequency |Emission Level Limit Margin | Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB) Type
1 4874.000 45.74 74.00 -28.26 57.58 -11.84 PK
2 7311.000 51.59 74.00 -22.41 55.97 -4.38 PK
3 9748.000 52.56 74.00 -21.44 53.83 -1.27 PK
*4 12185.000 53.75 74.00 -20.25 51.15 2.60 PK

Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. “*7” means this data is the worst value.

3. Emission Level = Reading Level + Correct Factor.

4. The average measurement was not performed when the peak measured data under the limit of average
detection.

5. The emission above 13GHz were not included is because their levels are lower than 20dB form limit.
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Model No LVD1 Site CB2-H
Test Voltage AC 120V/60Hz Test Date 2021/5/10
Test Mode Mode 2: Transmit_Adapter 1A100-US1230 Engineer Ling Chen
Polarity Horizontal Temperature (°C) [24.0
Test Condition 802.11n,Ant0+1,Ch 9,2.452G,BW40M Humidity (%RH) [63.0
Level(dBuv/m)

100

90

80

70

60 7 3 4

50 1
40 1
30
20
10

0
1G 26 3G 46 5G 66 7G 8G 9G 10G 11G 12G 13G 14G 15G 16G 17G 18G 19G 20G 21G 226G 23G 24G 25G 26G

Frequency(Hz)
No Frequency |Emission Level Limit Margin | Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB) Type
1 4904.000 44.49 74.00 -29.51 56.25 -11.76 PK
2 7356.000 51.68 74.00 -22.32 55.93 -4.25 PK
3 9808.000 51.84 74.00 -22.16 53.08 -1.24 PK
*4 12260.000 53.90 74.00 -20.10 51.39 2.51 PK

Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. “*7” means this data is the worst value.

3. Emission Level = Reading Level + Correct Factor.

4. The average measurement was not performed when the peak measured data under the limit of average
detection.

5. The emission above 13GHz were not included is because their levels are lower than 20dB form limit.
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Model No LVD1 Site CB2-H
Test Voltage AC 120V/60Hz Test Date 2021/5/10
Test Mode Mode 2: Transmit_Adapter 1A100-US1230 Engineer Ling Chen
Polarity Vertical Temperature (°C) [24.0
Test Condition 802.11n,Ant0+1,Ch 9,2.452G,BW40M Humidity (%RH) [63.0
Level(dBuv/m)

100

90

80

70

60 2 3 i

50 L
40 1
30
20
10

0
1G 26 3G 46 5G 66 7G 8G 9G 10G 11G 12G 13G 14G 15G 16G 17G 18G 19G 20G 21G 226G 23G 24G 25G 26G

Frequency(Hz)
No Frequency |Emission Level Limit Margin | Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB) Type
1 4904.000 44.69 74.00 -29.31 56.45 -11.76 PK
2 7356.000 51.91 74.00 -22.09 56.16 -4.25 PK
3 9808.000 52.21 74.00 -21.79 53.45 -1.24 PK
*4 12260.000 53.96 74.00 -20.04 51.45 2.51 PK

Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. “*7” means this data is the worst value.

3. Emission Level = Reading Level + Correct Factor.

4. The average measurement was not performed when the peak measured data under the limit of average
detection.

5. The emission above 13GHz were not included is because their levels are lower than 20dB form limit.
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5.

5.1.

5.2.

5.3.

5.4.

RF antenna conducted test
Test Setup

RF Antenna Conducted Measurement:

Spectrum Analyzer

2 2ml _—
(111 oo EUT

Hon-Conducted
Table

s Ground ReferencePlang e

Limits

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum
intentional radiator is operating, the radio frequency power that is produced by the intentional
radiator shall be at least 20 dB below that in the 100 kHz bandwidth within the band that
contains the highest level of the desired power, based on an RF conducted or radiated
measurement. Attenuation below the general limits specified in Section 15.209(a) is not
required. In addition, radiated emissions which fall in the restricted bands, as defined in
Section 15.205(a), must also comply with the radiated emission limits specified in Section
15.209(a) (see Section 15.205(c)).

Test Procedure

The EUT was setup according to ANSI C63.10: 2013 and tested according to DTS test
procedure section 11.2 of KDB 558074 D01 v05r02 for compliance to FCC 47CFR 15.247
requirements. Set RBW = 100 kHz, Set VBW> RBW, scan up through 10th harmonic.

Test Specification

According to FCC Part 15 Subpart C Paragraph 15.247: 2019
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5.5. Test Result
Product Smart Display
Test ltem RF antenna conducted test
Test Mode Mode 2: Transmit_Adapter_1A100-US1230
Date of Test 2021/05/31 Test Site SR12-H
Temperature (°C) |24.0 Humidity (%RH) |67.0
IEEE 802.11b (ANT 1)
Frequenc Measure Level Limit
Channel g y Result
(MHz) (dBc) (dBc)
2412 30.245 >30 Pass
6 2437 47.010 >30 Pass
11 2462 59.409 >30 Pass
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Channel 1 (2412MHz)

| = Keysight Spectrum Analyzer - Swept SA B
| | RF [s0e bc | [ [ SENSE:INT] | [11:10:53 PMMay 31, 2021
|[Center Freq 2.400000000 GHz \ Avg Type: Log-Pwr e[l 73456 |  Fredueney
PNO: Fast 50 Trig: Free Run Avg|Hold:>100/100 TVPE| M WAARRARARE
IFGain:-Low #Atten: 40 dB Ext Gain: -1.00 dB pET|P NNNNN
Auto Tune
AMKr3 14.51 MHz
10 dBidiv__Ref 24.00 dBm 30.245 dB
og
140 3A2 Center Freq|
2.400000000 GHz
4.00 } IM
£.00 M
Jy ! ! StartFreq||
-16.0 2.350000000 GHz

350 |>V VJ! ‘{\ U'MJ
60 M(éqs‘ I Ll'lf Vﬂ " Stop Freq(]
5D iy Ml ‘Wb‘ M 2.450000000 GHz

FXVRPOIIRY EUY SRy IJMM o LA et
6.0 CF Step
10.000000 MHz
60 Auto Man
Center 2.40000 GHz Span 100.0 MHZ]
Res BW 100 kHz #VBW 300 kHz Sweep 1.333 ms (10001 pts Freq Offset
-_— OHz
1 2.411 50 GHz 9.709 dBm 1
2 F f 2.396 99 GHz -20.536 dBm 3
3| A2 f |(A) 1451 MHz[(A)  30.245 dB Scale Type
4
5 Log Lin
2 _ |ros
IMSG STATUS
2412MHz (30MHz-25GHz)
e Keysight Spectrum Analyzer - Swept SA @lﬁl@_
RL | RF [soe oc | [ | SENSE:NT] | [11:11:31 PMMay 31, 2021
[Start Freq 30.000000 MHz | Avg Type: Log-Pwr TRACE[1 2345 6 Frequency
PNO: Fast (0 119 FreeRun Avg|Hold:>10/10 TVPE M saiiadt
IFGain:Low #Atten: 30 dB Ext Gain: -1.00 dB DETIP NNNNN
AMkr3 21.102 1 GHZ Auto Tune
[[10 dmiaiv__Ref 20.00 dBm 60.934 dB
°d 3A2
100 CenterFreq)|
12.615000000 GHz
0.00
o StartFreq||
200 30.000000 MHz|
-30.0
400 Stop Freq||
25.000000000 GHz|
500
0 WWMWWW" - CFStep
2.497000000 GHz
700 Auto Man
Start 30 MHz Stop 25.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 81.33 ms (10001 pts FreqOffset
-—— oz
1 2.4121GHz 9.715 dBm 1
2 F f 235143 GHz 51.219 dBm 5
3| A2 f |(A) -21.1021 GHz [(A)  60.934 dB Scale Type
4
5 Lo, Lin
: N Lin
IMSG STATUS
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Channel 6 (2437MHz)

| = Keysight Spectrum Analyzer - Swept SA B
| | RF [s0e bc | [ [ SENSE:INT] | [11:01:02 PMMay 31, 2021
|Center Freq 2.437000000 GHz | Avg Type: Log-Pwr TRAGE[12345 6 Frequency
PNO: Fast 50 Trig: Free Run Avg|Hold:>100/100 TYPE| M WARWARY
IFGain:Low #Atten: 40 dB Ext Gain: -1.00 dB peT|P NNNNN
Auto Tune
AMKkr3 37.50 MHz
10dBidiv__Ref 24.00 dBm 47.010 dB
o]
N 3A2
14.0 Center Freq|

2.437000000 GHz|

400 4 Y
oo W ! StartF

art Freq||
-16.0 u}{l{“ \f ‘l 2.387000000 GHz

_E

\
25,0 .M! ‘1 H
\[ | Stop Freq(]

i
2.487000000 GHz
o0 Mr"\w“' U ' lhvuvﬂ'" A il

6.0 CF Step
10.000000 MHz
860 Auto Man
Center 2.43700 GHz Span 100.0 MHZ]
Res BW 100 kHz #VBW 300 kHz Sweep 1.333 ms (10001 pts Freq Offset
| o s S S 2 ) VST W - OHz
1 f 2.437 50 GHz 14.142 dBm 1
2 F f 2.400 00 GHz -32.867 dBm 3
3| A2 f [(A) 37.50 MHz[(A)  47.010 dB Scale Type
4 F f 2.484 37 GHz -49.421 dBm
5| A4 f [(A) -46.87 MHz[(A)  63.563 dB Log Lin
6 -
IMSG STATUS
2437MHz (30MHz-25GHz)
e Keysight Spectrum Analyzer - Swept SA @lﬁl@_
RL | RF [soe oc | [ | SENSE:NT] | [11:12:08 PMMay 31, 2021
[Start Freq 30.000000 MHz \ Avg Type: Log-Pwr el 25456 | Freaueney
PNO: Fast (0 119 FreeRun Avg|Hold:>10/10 TVPE M saiiadt
IFGain:Low #Atten: 30 dB Ext Gain: -1.00 dB DET|P NNNNN
AMkr3 -2.437 1 GHZ Auto Tune
[[10 gmiaiv__Rer 20.00 dBm 62.998 dB
od $3n2
100 CenterFreq)|
12.615000000 GHz
0.00
o StartFreq||
200 30.000000 MHz|
-30.0
400 Stop Freq||
25.000000000 GHz|
-50.0 7
s |
00 W&M CF Step
2.497000000 GHz
00 JAuto Man
Start 30 MHz Stop 25.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 81.33 ms (10001 pts FreqOffset
0 Hz

oo | FONCIOU | FUNCTONWIOTN  FORCTON VAL

1 2 437 1 GHz 13. 693 dBm L

2 F f 4.874 2 GHz -49.305 dBm 3

3 A2 f [(A) -2.437 1 GHz |(A) 62.998 dB Scale Type
4

5 Log Lin
5 | Lin|

f i ,
IMSG STATUS
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Channel 11 (2462MHz)

| = Keysight Spectrum Analyzer - Swept SA ==
| | RF [s0e bc | [ [ SENSE:INT] | [11:01:50 PMMay 31, 2021 s
|[Center Freq 2.483500000 GHz \ Avg Type: Log-Pwr TRACE[123 45 6 requency
PNO: Fast 50 Trig: Free Run Avg|Hold:>100/100 TVPE| M WAARRARARE
IFGain:Low #Atten: 40 dB Ext Gain: -1.00 dB peT|P NNNNN
AMKr3 -26.24 MHZ AutoTune
1o gBidy__Ref 24.00 dBm 59.409 dB
3A2
140 | X Center Freq||
WJM{ M 2.483500000 GHz
400 | ; W
oo ‘y \ StartFreq||
6.0 W { ‘H 2.433500000 GHz
260 | " M
360 |- MKy w H vu\ Stop Freq||
v‘"\i f" f \ 25533500000 GHz,
-46.0 i
WA\M TP PR T RO P WY Lot sk
6.0 CF Step
10.000000 MHz,
860 Auto Man
Center 2.48350 GHz Span 100.0 MHZ]
Res BW 100 kHz #VBW 300 kHz Sweep 1.333 ms (10001 pts Freq Offset
-_— OHz
1 2.461 50 GHz 12.5678 dBm 1
2 F f 2.487 74 GHz -46.830 dBm 3
3 A2 f [(A) -26.24 MHz[(A) _ 59.409 dB Scale Type
4
5 Log Lin
2 _ |ros Lin|
IMSG STATUS
2462MHz (30MHz-25GHz)
e Keysight Spectrum Analyzer - Swept SA @lﬁl@_
RL | RF [soe oc | [ | SENSE:NT] [11:12:44 PMMay 31, 2021
[Start Freq 30.000000 MHz | Avg Type: Log-Pwr TRACE[1 2345 6 Frequency
PNO: Fast (0 119 FreeRun Avg|Hold:>10/10 TVPE M saiiadt
IFGain:Low #Atten: 30 dB Ext Gain: -1.00 dB DET|P NNNNN
AMKr3 -19.701 3 GHZ AutoTune
10 dBldiv  Ref 20.00 dBm 62.876 dB
lice
’SAZ
100 CenterFreq)|
12.515000000 GHz|
0.00
o StartFreq||
200 30.000000 MHz
-30.0
400 Stop Freq||
25.000000000 GHz
500
. WJMMVM&MW s pu—
2.497000000 GHz
00 JAuto Man
Start 30 MIHz Stop 25.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 81.33 ms (10001 pts FreqOffset
-—— oz
1 2.459 6 GHz 12.044 dBm |
2 F f 22160 9 GHz 50.832 dBm 3
3 A2 f [(A) -19.701 3 GHz[(A)  62.876 dB Scale Type
4
5 Lo Lin
: g Lin|

I

STATUS

Page: 63 of 173



Report No : 2150109R-E3032110113

B DEKRA

Product Smart Display
Test Item RF antenna conducted test
Test Mode Mode 2: Transmit_Adapter_1A100-US1230
Date of Test 2021/05/31 Test Site SR12-H
Temperature (°C) |24.0 Humidity (%RH) |67.0
IEEE 802.11g (ANT 1)
channel Frequency Measure Level Limit Result
(MHz) (dBc) (dBc)
2412 30.277 >30 Pass
6 2437 43.734 >30 Pass
11 2462 47.355 >30 Pass
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Channel 1 (2412MHz)

| = Keysight Spectrum Analyzer - Swept SA B
| | RF [s0e bc | [ [ SENSE:INT] | [11:05:41 PMMay 31, 2021
|Center Freq 2.400000000 GHz | Avg Type: Log-Pwr TRacE[l23455|  Frequency
PNO: Fast 50 Trig: Free Run Avg|Hold:>100/100 TVPE| M WAARRARARE
IFGain:Low #Atten: 40 dB Ext Gain: -1.00 dB peT|P NNNNN
Auto Tune
AMKr3 14.99 MHz
10 dBidiv__Ref 24.00 dBm 30.277 dB
og |
Center Freq|
14.0
342 2.400000000 GHz
400 IR R
-6.00 F‘"“’ U b
J StartFreq||
16.0

- \U. 2.350000000 GHz
260 Wg) I

0 i M Stop Freq|
% 2.450000000 GHz
il

-46.0
T RPN ‘“\w.'_nud'.m;'uln'l‘l._'nw "ﬂm
6.0 CF Step
10.000000 MHz
60 Auto Man
Center 2.40000 GHz Span 100.0 MHZ]
Res BW 100 kHz #VBW 300 kHz Sweep 1.333 ms (10001 pts Freq Offset
-_— OHz
1 2.414 50 GHz 4.526 dBm [
2 F f 2.399 51 GHz -25.752 dBm ]
3| A2 f [(A) 14.99 MHz[(A)  30.277 dB Scale Type
4
5 Log Lin
2 _ Jres
IMSG STATUS
2412MHz (30MHz-25GHz)
e Keysight Spectrum Analyzer - Swept SA @lﬁl@_
RL | RF [soe oc | [ | SENSE:NT] | [11:24:36 PMMay 31, 2021
[Start Freq 30.000000 MHz | Avg Type: Log-Pwr TRACE[1 2345 6 Frequency
PNO: Fast (0 119 FreeRun Avg|Hold:>10/10 TVPE M saiiadt
IFGain:Low #Atten: 30 dB Ext Gain: -1.00 dB DETIP NNNNN
AMkr3 21.326 9 GHZ Auto Tune
10 dBidiv  Ref 20.00 dBm 55.365 dB
liLog
100 Jsﬂz CenterFreq)|
12.515000000 GHz|
0.00
o StartFreq||
Eali 30.000000 MHz
-30.0
40,0 Stop Freq||
25.000000000 GHz
500
T
00 CF Step
2.497000000 GHz
700 Auto Man
Start 30 MHz Stop 25.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 81.33 ms (10001 pts FreqOffset
OHz

oo | FONCIOU | FUNCTONWOTN  FORCTON VAL

1 2 409 6 GHz 4, 233 dBm [

2 F f 23.736 5 GHz 51.127 dBm 2

3l A2 (A 21.326 9 GHz[(A) _ 56.366 dB Scale Type

4

5 Log Lin

s | Lin|
IMSG STATUS
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Channel 6 (2437MHz)

E Keysight Spectrum Analyzer - Swept SA SRR |
RL | RF [s0a bc | [ [ SENSE:INT] | [11:00:29 PMMay 31, 2021 E
|[Center Freq 2.437000000 GHz \ Avg Type: Log-Pwr TRACE[1 2345 6 requency
PNO: Fast 50 Trig: Free Run Avg|Hold:>100/100 TYPE| M WMWY
IFGain-Low #Atten: 40 dB Ext Gain: -1.00 dB DET|P NNNNN
AMKr3 42.14 MHzZ Auto Tune
10 dBidiv__Ref 24.00 dBm 43.734 dB
i ¥
140 CenterFreq
2.437000000 GHz
4.00 klw
4 M,
£.00 iy o StartFreq
480 2.387000000 GHz|
-26.0
3.0 s Stop Freq
M\, 2.487000000 GHz|
-4B.0 A%
460 CF Step
10.000000 MHz
660 Auto Man
Center 2.43700 GHz Span 100.0 MHz
| Res BW 100 kHz #VBW 300 kHz Sweep 1.333 ms (10001 pts)l Freq Offset
[MkRIMODEITRCISCLl x| ¥ [ FUNCTION [ FUNCTIONWIDTH] __FUNCTIONVALUE ] o
1 f 2.441 99 GHz 14128 dBm |
2 F f 2,399 85 GHz -29.606 dBm 3
3 A2 f [{A) 4214 MHz[(A)  43.734dB Scale Type
Al F f 2.483 51 GHz -44.015 dBm
5| A4 f [(A) 4152 MHz[(A)  58.143dB Log Lin(f
6 -
B i v |
MSG STATUS
2437MHz (30MHz-25GHz)
e Keysight Spectrum Ana\yzar Swept SA @lﬁl@_
RL [ [s0n bc | [ | SENSE:aINT] [ [11:25:09 PMMay 31, 2021
[Start Freq 30 000000 MHz | Avg Type: Log-Pwr TRACE[1 2345 6 Frequency
PNO: Fast (0 119 FreeRun Avg|Hold:>10/10 TYPEIM
IFGain:Low #Atten: 30 dB Ext Gain: -1.00 dB DETIP NNNNN
AMkr3 20.168 3 GHZ Auto Tune
[[r0 dmiaiv__Rer 20.00 dBm 61.368 dB
g 22
100 CenterFreq)|
12.515000000 GHz|
0.00
o StartFreq||
Eali 30.000000 MHz
-30.0
400 Stop Freq||
25.000000000 GHz|
500
WMMMWW oF step
2.497000000 GHz
700 Auto Man
Start 30 MHz Stop 25.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 81.33 ms (10001 pts FreqOffset
OHz

oo T | FONCIOU | FUNCTONWOTE  FORCTON VAL

1 243?1 GHz 10. T15 dBm L

2 F f 22.6054 GHz -50.653 dBm 3

3 A2 f [(A) -20.168 3 GHz | (A) 61.368 dB Scale Type
4

5 Log Lin
5 | Lin|

f i ,
IMSG STATUS
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Channel 11 (2462MHz)

| = Keysight Spectrum Analyzer - Swept SA ==
| | RF [s0e bc | [ [ SENSE:INT] | [11:03:21 PMMay 31, 2021 s
|[Center Freq 2.483500000 GHz \ Avg Type: Log-Pwr TRACE[123 45 6 requency
PNO: Fast 50 Trig: Free Run Avg|Hold:>100/100 TVPE| M WAARRARARE
IFGain:Low #Atten: 40 dB Ext Gain: -1.00 dB peT|P NNNNN
Auto Tune
AMKr3 -26.53 MHz
1o gBidy__Ref 24.00 dBm 47.355 dB
o 342 Center Freq|
! 2.483500000 GHz|
1m . ‘l“l‘u b whisd
-6.00
\N StartFreq||
6.0 th k 2.433500000 GHz|
260
60 ; Stop Freq|
/\'E 2533500000 GHz
-46.0
MLM.. (R PV TP VIR ENEPRR G | ROy Wurvp PRI won (o gre | |
il b Wbl g
6.0 CF Step
10.000000 MHz
860 Auto Man
Center 2.48350 GHz Span 100.0 MHZ]
Res BW 100 kHz #VBW 300 kHz Sweep 1.333 ms (10001 pts Freq Offset
-_— OHz
1 2.456 99 GHz 9.757 dBm [
2 F f 2.483 52 GHz -37.598 dBm 3
3] A2 f [(A) -26.53 MHz[(A)  47.355 dB Scale Type
4
5 Log Lin
6 -
. ;
IMSG STATUS
2462MHz (30MHz-25GHz)
e Keysight Spectrum Analyzer - Swept SA @lﬁl@_
RL | RF [soe oc | [ | SENSE:NT] | [11:25:52 PMMay 31, 2021
[Start Freq 30.000000 MHz \ Avg Type: Log-Pwr RecEll 25456 | Freaueney
PNO: Fast (0 119 FreeRun Avg|Hold:>10/10 TVPE M saiiadt
IFGain:Low #Atten: 30 dB Ext Gain: -1.00 dB DET|P NNNNN
AMKr3 -22.395 6 GHZ AutoTune
10 dBldiv  Ref 20.00 dBm 57.223 dB
liLog
100 4352 CenterFreq)|
12515000000 GHz|
0.00
-10.0
StartFreq||
200 30.000000 MHz|
-30.0
400 Stop Freq||
25,000000000 GHz
500
l.MmmwmwMW ———ch
00 CF Step
2.497000000 GHz|
00 JAuto Man
Start 30 MHz Stop 25.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 81.33 ms (10001 pts FreqOffset
-—— oz
1 2.459 6 GHz 6.402 dBm [
2 F f 24.855 2 GHz 50.821 dBm 3
3] A2 f [(A) -22.395 6 GHz[(A)  57.223dB Scale Type
4
5 Lo Lin
2 N Lin
7 ;
IMSG STATUS
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Product Smart Display
Test Item RF antenna conducted test
Test Mode Mode 2: Transmit_Adapter_1A100-US1230
Date of Test 2021/05/20 Test Site SR12-H
Test Temperature  |24.0 Humidity (%RH) [56.0
IEEE 802.11n(20M)(ANT 0)
channel Frequency Measure Level Limit Result
(MHz) (dBc) (dBc)
2412 37.664 >30 Pass
6 2437 53.116 >30 Pass
11 2462 46.930 >30 Pass
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Channel 1 (2412MHz)

| = Keysight Spectrum Analyzer - Swept SA ==
| RF [s0e bc | [ [ SENSE:INT] | ALIGN AUTO  [10:43:16 PMMay 20, 2021 s
|[Center Freq 2.400000000 GHz \ Avg Type: Log-Pwr TRACE[123 45 6 requency
PNO: Fast 50 Trig: Free Run Avg|Hold:>100/100 TVPE| M WAARRARARE
IFGain:Low #Atten: 30 dB Ext Gain: -7.20 dB peT|P NNNNN
Auto Tune
AMKr3 13.37 MHz
1o gBidv__Ref 20.00 dBm 37.664 dB
100 L3AD Center Freq||
L J 2.400000000 GHz
-10.0 '\
j H‘ StartFreq||
200 f HHA 2.350000000 GHz
00 > {
400 f‘ 2 \h Stop Freq(]
2.450000000 GHz
-50.0
it B M i
£0.0 CF Step
10.000000 MHz,
00 Auto Man
Center 240000 GHz Span 100.0 MHZz
Res BW 100 kHz #VBW 300 kHz Sweep 1.333 ms (10001 pts Freq Offset
-—— oHz
1 2.413 26 GHz 3.791 dBm 1
2 F f 2.399 89 GHz -33.873 dBm 3
3l Az (A} 13.37 MHz[(A] _ 37.664 dB Scale Type
4
5 Log Lin
B -
T ;
MsG | i) File <PICTURE.PNG> saved STATUS
2412MHz (30MHz-25GHz)
e Keysight Spectrum Analyzer - Swept SA @lﬁl@_
RL RF [soe oc | [ | SENSE:NT] | ALIGN AUTO  [11:38:10 PMMay 20, 2021
[Start Freq 30.000000 MHz | Avg Type: Log-Pwr TRACE[1 2345 6 Frequency
PNO: Fast (0 119 FreeRun Avg|Hold:>10/10 TVPE M saiiadt
IFGain:Low #Atten: 30 dB Ext Gain: -7.20 dB DET|P NNNNN
AMKr3 -21.399 3 GHZ AutoTune
10 dBldiv  Ref 20.00 dBm 45.253 dB
liLog
Center Freq||
10.0
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Report No : 2150109R-E3032110113 > DEKRA

Channel 6 (2437MHz)

| = Keysight Spectrum Analyzer - Swept SA o || [
| | RF [s0e bc | [ [ SENSE:INT] | ALIGN AUTO  [10:39:18 PMMay 20, 2021
|Center Freq 2.437000000 GHz | Avg Type: Log-Pwr TRAGE[12345 6 Frequency
PNO: Fast 50 Trig: Free Run Avg|Hold:>100/100 TYPE| M WARWARY
IFGain:Low #Atten: 30 dB Ext Gain: -7.20 dB DET|P NNNNN
Auto Tune
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2437MHz (30MHz-25GHz)
e Keysight Spectrum Analyzer - Swept SA @lﬁl@_
RL | RF [soe oc | [ | SENSE:NT] | ALIGN AUTO  [11:44:18 PMMay 20, 2021
[Start Freq 30.000000 MHz | Avg Type: Log-Pwr TRACE[1 2345 6 Frequency
PNO: Fast (0 119 FreeRun Avg|Hold:>10/10 TVPE M saiiadt
IFGain:Low #Atten: 30 dB Ext Gain: -7.20 dB DET|P NNNNN
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10 B Ref 20,00 dBm 53.116 dB
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Channel 11 (2462MHz)

| = Keysight Spectrum Analyzer - Swept SA B
| | RF [s0e bc | [ [ SENSE:INT] | ALIGN AUTO  [10:38:36 PMMay 20, 2021
|Center Freq 2.483500000 GHz | Avg Type: Log-Pwr TRAGE[12345 6 Frequency
PNO: Fast 50 Trig: Free Run Avg|Hold:>100/100 TYPE| M WARWARY
IFGain:Low #Atten: 30 dB Ext Gain: -7.20 dB DET|P NNNNN
Auto Tune
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2462MHz (30MHz-25GHz)
e Keysight Spectrum Analyzer - Swept SA @lﬁl@_
RL | RF [soe oc | [ | SENSE:NT] | ALIGN AUTO  [11:47:30 PMMay 20, 2021
[Start Freq 30.000000 MHz | Avg Type: Log-Pwr TRACE[1 2345 6 Frequency
PNO: Fast (0 119 FreeRun Avg|Hold:>10/10 TVPE M saiiadt
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Report No : 2150109R-E3032110113

B DEKRA

Product Smart Display
Test Item RF antenna conducted test
Test Mode Mode 2: Transmit_Adapter_1A100-US1230
Date of Test 2021/05/20 Test Site SR12-H
Test Temperature  |24.0 Humidity (%RH) [56.0
IEEE 802.11n(20M)(ANT 1)
channel Frequency Measure Level Limit Result
(MHz) (dBc) (dBc)
2412 30.053 >30 Pass
6 2437 51.576 >30 Pass
11 2462 49.058 >30 Pass
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Channel 1 (2412MHz)

| = Keysight Spectrum Analyzer - Swept SA ==
| | RF [s0e bc | [ [ SENSE:INT] | ALIGN AUTO  [10:41:33 PMMay 20, 2021 s
|[Center Freq 2.400000000 GHz \ Avg Type: Log-Pwr TRACE[123 45 6 requency
PNO: Fast 50 Trig: Free Run Avg|Hold:>100/100 TVPE| M WAARRARARE
IFGain:Low #Atten: 30 dB Ext Gain: -7.20 dB peT|P NNNNN
Auto Tune
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2412MHz (30MHz-25GHz)

e Keysight Spectrum Analyzer - Swept SA @lﬁl@_
RL | RF [soe oc | [ | SENSE:NT] | ALIGN AUTO  [11:37:44 PMMay 20, 2021
[Start Freq 30.000000 MHz | Avg Type: Log-Pwr TRACE[172345 6 Frequency
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Channel 6 (2437MHz)

| = Keysight Spectrum Analyzer - Swept SA o || [
| | RF [s0e bc | [ [ SENSE:INT] | ALIGN AUTO  [10:39:37 PMMay 20, 2021
|Center Freq 2.437000000 GHz | Avg Type: Log-Pwr TRAGE[12345 6 Frequency
PNO: Fast 50 Trig: Free Run Avg|Hold:>100/100 TYPE| M WARWARY
IFGain:Low #Atten: 30 dB Ext Gain: -7.20 dB DET|P NNNNN
Auto Tune
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2437MHz (30MHz-25GHz)
e Keysight Spectrum Analyzer - Swept SA @lﬁl@_
RL | RF [soe oc | [ | SENSE:NT] | ALIGN AUTO  [11:44:46 PMMay 20, 2021
[Start Freq 30.000000 MHz | Avg Type: Log-Pwr TRACE[1 2345 6 Frequency
PNO: Fast (0 119 FreeRun Avg|Hold:>10/10 TVPE M saiiadt
IFGain:Low #Atten: 30 dB Ext Gain: -7.20 dB DET|P NNNNN
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B DEKRA

Channel 11 (2462MHz)
| = Keysight Spectrum Analyzer - Swept SA ==
| | RF [s0e bc | [ [ SENSE:INT] | ALIGN AUTO  [10:38:10 PMMay 20, 2021 s
|[Center Freq 2.483500000 GHz \ Avg Type: Log-Pwr TRACE[123 45 6 requency
PNO: Fast 50 Trig: Free Run Avg|Hold:>100/100 TVPE| M WAARRARARE
IFGain:Low #Atten: 30 dB Ext Gain: -7.20 dB peT|P NNNNN
AMKr3 -26.86 MHZ AutoTune
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2462MHz (30MHz-25GHz)
e Keysight Spectrum Analyzer - Swept SA @lﬁl@_
RL | RF [soe oc | [ | SENSE:NT] | ALIGN AUTO  [11:46:44 PMMay 20, 2021
[Start Freq 30.000000 MHz \ Avg Type: Log-Pwr RecEll 25456 | Freaueney
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Report No : 2150109R-E3032110113

B DEKRA

Product Smart Display

Test Item RF antenna conducted test

Test Mode Mode 2: Transmit_Adapter_1A100-US1230

Date of Test 2021/05/20 Test Site SR12-H

Test Temperature  |24.0 Humidity (%RH) [56.0

IEEE 802.11n(40M)(ANT 0)

channel Frequency Measure Level Limit Result

(MHz) (dBc) (dBc)
2422 39.748 >30 Pass
2437 35.793 >30 Pass
2452 43.872 >30 Pass
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Channel 3 (2422MHz)

| = Keysight Spectrum Analyzer - Swept SA ==
| | RF [s0e bc | [ [ SENSE:INT] | ALIGN AUTO  [10:44:08 PMMay 20, 2021 s
|[Center Freq 2.400000000 GHz \ Avg Type: Log-Pwr TRACE[123 45 6 requency
PNO: Fast 50 Trig: Free Run Avg|Hold:>100/100 TVPE| M WAARRARARE
IFGain:Low #Atten: 30 dB Ext Gain: -7.20 dB peT|P NNNNN
Auto Tune
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2422MHz (30MHz-25GHz)
e Keysight Spectrum Analyzer - Swept SA @lﬁl@_
RL | RF [soe oc | [ | SENSE:NT] | ALIGN AUTO  [11:24:31 PMMay 20, 2021
[Start Freq 30.000000 MHz | Avg Type: Log-Pwr TRACE[1 2345 6 Frequency
PNO: Fast (0 119 FreeRun Avg|Hold:>10/10 TVPE M saiiadt
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B DEKRA

Channel 6 (2437MHz)

| = Keysight Spectrum Analyzer - Swept SA ==
| | RF [s0e bc | [ [ SENSE:INT] | ALIGN AUTO  [10:44:49 PMMay 20, 2021 s
|[Center Freq 2.437000000 GHz \ Avg Type: Log-Pwr TRACE[123 45 6 requency
PNO: Fast 50 Trig: Free Run Avg|Hold:>100/100 TVPE| M WAARRARARE
IFGain:Low #Atten: 30 dB Ext Gain: -7.20 dB peT|P NNNNN
Auto Tune
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2437MHz (30MHz-25GHz)
e Keysight Spectrum Analyzer - Swept SA @lﬁl@_
RL | RF [soe oc | [ | SENSE:NT] | ALIGN AUTO  [11:13:07 PMMay 20, 2021
[Start Freq 30.000000 MHz | Avg Type: Log-Pwr TRACE[1 2345 6 Frequency
PNO: Fast (0 119 FreeRun Avg|Hold:>10/10 TVPE M saiiadt
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Channel 9 (2452MHz)

| = Keysight Spectrum Analyzer - Swept SA ==
| | RF [s0e bc | [ [ SENSE:INT] | ALIGN AUTO  [10:46:10 PMMay 20, 2021 s
|[Center Freq 2.483500000 GHz \ Avg Type: Log-Pwr TRACE[123 45 6 requency
PNO: Fast 50 Trig: Free Run Avg|Hold:>100/100 TVPE| M WAARRARARE
IFGain:Low #Atten: 30 dB Ext Gain: -7.20 dB peT|P NNNNN
Auto Tune
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2452MHz (30MHz-25GHz)
e Keysight Spectrum Analyzer - Swept SA @lﬁl@_
RL | RF [soe oc | [ | SENSE:NT] | ALIGN AUTO  [10:46:49 PMMay 20, 2021
[Start Freq 30.000000 MHz | Avg Type: Log-Pwr TRACE[1 2345 6 Frequency
PNO: Fast (0 119 FreeRun Avg|Hold:>10/10 TVPE M saiiadt
IFGain:Low #Atten: 30 dB Ext Gain: -7.20 dB DET|P NNNNN
AMKr3 -21.366 8 GHZ AutoTune
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Report No : 2150109R-E3032110113

B DEKRA

Product Smart Display

Test Item RF antenna conducted test

Test Mode Mode 2: Transmit_Adapter_1A100-US1230

Date of Test 2021/05/20 Test Site SR12-H

Test Temperature  |24.0 Humidity (%RH) [56.0

IEEE 802.11n(40M)(ANT 1)

channel Frequency Measure Level Limit Result

(MHz) (dBc) (dBc)
2422 34.208 >30 Pass
2437 35.578 >30 Pass
2452 44.325 >30 Pass
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Channel 3 (2422MHz)

| = Keysight Spectrum Analyzer - Swept SA B
| | RF [s0e bc | [ [ SENSE:INT] | ALIGN AUTO  [10:43:54 PMMay 20, 2021
|Center Freq 2.400000000 GHz | Avg Type: Log-Pwr TacE[l23455|  Freauency
PNO: Fast 50 Trig: Free Run Avg|Hold:>100/100 TVPE| M WAARRARARE
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2422MHz 30MHz-25GHz)
e Keysight Spectrum Analyzer - Swept SA @lﬁl@_
RL | RF [soe oc | [ | SENSE:NT] | ALIGN AUTO  [11:24:51 PMMay 20, 2021
[Start Freq 30.000000 MHz \ Avg Type: Log-Pwr el 25456 | Freaueney
PNO: Fast (0 119 FreeRun Avg|Hold:>10/10 TVPE M saiiadt
IFGain:Low #Atten: 30 dB Ext Gain: -7.20 dB DET|P NNNNN
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Channel 6 (2437MHz)

| = Keysight Spectrum Analyzer - Swept SA ==
| | RF [s0e bc | [ [ SENSE:INT] | ALIGN AUTO  [10:45:11 PMMay 20, 2021 s
|[Center Freq 2.437000000 GHz \ Avg Type: Log-Pwr TRACE[123 45 6 requency
PNO: Fast 50 Trig: Free Run Avg|Hold:>100/100 TVPE| M WAARRARARE
IFGain:Low #Atten: 30 dB Ext Gain: -7.20 dB peT|P NNNNN
Auto Tune
AMKr3 32.17 MHz
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Channel 9 (2452MHz)
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6.2.

6.3.

6.4.

Radiated Emission Band Edge
Test Setup

A AV A A AV AT AVAVAVAVAVAVAVAV AV, AVAVAVAY
T K

Imtogm (Antenna Tower)
l Antennna
[ae ]| EuT — [T
T | “ ]

— 30 — i

[Turntable)

=t Ground Plane = T re-Amplitier
Spectrum Analyzer| | oo [y ;] [controlied
<

Limits
Emissions radiated outside of the specified frequency bands, except for harmonics, shall be

attenuated by at least 20dB below the level of the fundamental or to the general radiated
emission limits in paragraph 15.209, whichever is the lesser attenuation.

Test Procedure

The EUT was setup according to ANSI C63.10: 2013 and tested according to DTS test
procedure of KDB 558074 D01 v05r02 for compliance to FCC 47CFR 15.247 requirements.
The EUT and its simulators are placed on a turn table which is 1.5 meter above ground. The
turn table can rotate 360 degrees to determine the position of the maximum emission level.

The EUT was positioned such that the distance from antenna to the EUT was 3 meters.
The antenna can move up and down between 1 meter and 4 meters to find out the

maximum emission level.

Both horizontal and vertical polarization of the antenna are set on measurement. In order to
find the maximum emission, all of the interface cables must be manipulated according to
ANSI C63.10: 2013 on radiated measurement.

Test Specification

According to FCC Part 15 Subpart C Paragraph 15.247: 2019
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6.5. Test Result

Model No LVD1 Site CB2-H
Test Voltage AC 120V Test Date 2021/5/29
Test Mode Mode 2: Transmit_Adapter 1A100-US1230 Engineer Elwin Lin
Polarity Horizontal Temperature (°C) 24.0
Test Condition 802.11b,Ant1,Ch1,2.412G,BW20M Humidity (%RH) 66.0
Level(dBuV/m)
120
4
110 :
100
90
80 B
70 k
60
50— 5 6
40
30
20
23056 2.326 2.34G 2.36G 2.386 246G 242G 2.44G 2.46G 248G 2.505G
Frequency(Hz)
No Frequency |Emission Level Limit Margin | Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB) Type
1 2310.000 46.21 74.00 -27.79 33.35 12.86 PK
2 2386.300 58.50 74.00 -15.50 45.16 13.34 PK
2390.000 59.08 74.00 -14.92 45.71 13.37 PK
14 2413.300 107.58 74.00 33.58 94.05 13.53 PK
5 2483.500 47.32 74.00 -26.68 33.35 13.97 PK
6 2500.000 46.99 74.00 -27.01 32.91 14.08 PK

Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. Emission Level = Reading Level + Correct Factor.

3. The average measurement was not performed when the peak measured data under the limit of average
detection. If the readings given are average, peak measurement should also be supplied.

4. The fundamental for reference only, it's not restricted by unwanted emission limit.

Page: 85 of 173




Report No : 2150109R-E3032110113 P DE K RA

Model No LVD1 Site CB2-H
Test Voltage AC 120V Test Date 2021/5/29
Test Mode Mode 2: Transmit_Adapter_1A100-US1230 Engineer Elwin Lin
Polarity Horizontal Temperature (°C) 124.0
Test Condition 802.11b,Ant1,Ch1,2.412G,BW20M Humidity (%RH) [66.0
Level(dBuv/m)
120
110 4
100
90
80
70
60 23
50 TN
0 t
30
20
23056 2.326 2.34G 2.36G 2.38G 2.46 2.426 2.44G 2.46G 248G 2.505G
Frequency(Hz)
No Frequency |Emission Level Limit Margin | Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB) Type
1 2310.000 33.80 54.00 -20.20 20.94 12.86 AV
2 2387.000 53.50 54.00 -0.50 40.16 13.34 AV
2390.000 51.93 54.00 -2.07 38.56 13.37 AV
14 2411.200 103.73 54.00 49.73 90.23 13.50 AV
5 2483.500 35.43 54.00 -18.57 21.46 13.97 AV
6 2500.000 35.47 54.00 -18.53 21.39 14.08 AV
Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. Emission Level = Reading Level + Correct Factor.

3. The average measurement was not performed when the peak measured data under the limit of average
detection. If the readings given are average, peak measurement should also be supplied.

4. The fundamental for reference only, it's not restricted by unwanted emission limit.
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Model No LVD1 Site CB2-H
Test Voltage AC 120V Test Date 2021/5/29
Test Mode Mode 2: Transmit_Adapter_1A100-US1230 Engineer Elwin Lin
Polarity Vertical Temperature (°C) |24.0
Test Condition 802.11b,Ant1,Ch1,2.412G,BW20M Humidity (%RH) [66.0
Level(dBuv/m)
120 3
110 z
100
90
. r
70
60
50 T .S.A SRS aE
40
30
20
2.305G 2.32G 2.34G 2.36G 2.38G 2.4G 2.42G 2.44G 2.46G 2.48G 2.505G
Frequency(Hz)
No Frequency |Emission Level Limit Margin | Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB) Type
1 2310.000 45.92 74.00 -28.08 33.06 12.86 PK
2 2386.500 58.77 74.00 -15.23 45.43 13.34 PK
2390.000 60.03 74.00 -13.97 46.66 13.37 PK
14 2413.400 109.68 74.00 35.68 96.15 13.53 PK
5 2483.500 47.65 74.00 -26.35 33.68 13.97 PK
6 2500.000 46.46 74.00 -27.54 32.38 14.08 PK

Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. Emission Level = Reading Level + Correct Factor.

3. The average measurement was not performed when the peak measured data under the limit of average
detection. If the readings given are average, peak measurement should also be supplied.

4. The fundamental for reference only, it's not restricted by unwanted emission limit.
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Model No LVD1 Site CB2-H
Test Voltage AC 120V Test Date 2021/5/29
Test Mode Mode 2: Transmit_Adapter_1A100-US1230 Engineer Elwin Lin
Polarity Vertical Temperature (°C) |24.0
Test Condition 802.11b,Ant1,Ch1,2.412G,BW20M Humidity (%RH) [66.0
Level(dBuv/m)
120
110 i
100
90
80
70
60 LEx
50 I
40 1
30
20
2.305G 2.32G 2.34G 2.36G 2.38G 2.4G 2.42G 2.44G 2.46G 2.48G 2.505G
Frequency(Hz)
No Frequency |Emission Level Limit Margin | Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB) Type
1 2310.000 33.88 54.00 -20.12 21.02 12.86 AV
2 2387.200 53.64 54.00 -0.36 40.29 13.35 AV
2390.000 52.54 54.00 -1.46 39.17 13.37 AV
14 2411.200 105.50 54.00 51.50 92.00 13.50 AV
5 2483.500 35.49 54.00 -18.51 21.52 13.97 AV
6 2500.000 35.45 54.00 -18.55 21.37 14.08 AV
Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. Emission Level = Reading Level + Correct Factor.

3. The average measurement was not performed when the peak measured data under the limit of average
detection. If the readings given are average, peak measurement should also be supplied.

4. The fundamental for reference only, it's not restricted by unwanted emission limit.
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Model No LVD1 Site CB2-H
Test Voltage AC 120V Test Date 2021/5/29
Test Mode Mode 2: Transmit_Adapter_1A100-US1230 Engineer Elwin Lin
Polarity Horizontal Temperature (°C) 124.0
Test Condition 802.11b,Ant1,Ch6,2.437G,BW20M Humidity (%RH) [66.0
Level(dBuv/m)
120 3
110
100
90
80
70
60
3
ey 1 - 5 6
40
30
20
23056 2.326 2.34G 2.36G 2.38G 2.46 2.426 2.44G 2.46G 248G 2.505G
Frequency(Hz)
No Frequency |Emission Level Limit Margin | Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB) Type
1 2310.000 45.48 74.00 -28.52 32.62 12.86 PK
2 2389.200 50.25 74.00 -23.75 36.88 13.37 PK
2390.000 49.42 74.00 -24.58 36.05 13.37 PK
14 2435.500 110.92 74.00 36.92 97.26 13.66 PK
5 2483.500 47.57 74.00 -26.43 33.60 13.97 PK
6 2500.000 46.77 74.00 -27.23 32.69 14.08 PK
Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. Emission Level = Reading Level + Correct Factor.

3. The average measurement was not performed when the peak measured data under the limit of average
detection. If the readings given are average, peak measurement should also be supplied.

4. The fundamental for reference only, it's not restricted by unwanted emission limit.
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Model No LVD1 Site CB2-H
Test Voltage AC 120V Test Date 2021/5/29
Test Mode Mode 2: Transmit_Adapter_1A100-US1230 Engineer Elwin Lin
Polarity Horizontal Temperature (°C) 124.0
Test Condition 802.11b,Ant1,Ch6,2.437G,BW20M Humidity (%RH) [66.0
Level(dBuv/m)
120
110 *
100
90
80
70
60 s
50 MV
B
0| t =
30
20
23056 2.326 2.34G 2.36G 2.38G 2.46 2.426 2.44G 2.46G 248G 2.505G
Frequency(Hz)
No Frequency |Emission Level Limit Margin | Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB) Type
1 2310.000 33.80 54.00 -20.20 20.94 12.86 AV
2 2389.000 37.58 54.00 -16.42 24.21 13.37 AV
2390.000 37.51 54.00 -16.49 24.14 13.37 AV
14 2436.200 106.81 54.00 52.81 93.14 13.67 AV
5 2483.500 35.85 54.00 -18.15 21.88 13.97 AV
6 2500.000 35.40 54.00 -18.60 21.32 14.08 AV
Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. Emission Level = Reading Level + Correct Factor.

3. The average measurement was not performed when the peak measured data under the limit of average
detection. If the readings given are average, peak measurement should also be supplied.

4. The fundamental for reference only, it's not restricted by unwanted emission limit.
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Model No LVD1 Site CB2-H
Test Voltage AC 120V Test Date 2021/5/29
Test Mode Mode 2: Transmit_Adapter_1A100-US1230 Engineer Elwin Lin
Polarity Vertical Temperature (°C) |24.0
Test Condition 802.11b,Ant1,Ch6,2.437G,BW20M Humidity (%RH) [66.0
Level(dBuv/m)
120 -
110
100
90
80
70
60 1 b2 5 6
S R 11 WU PRI "
40
30
20
2.305G 2.32G 2.34G 2.36G 2.38G 2.4G 2.42G 2.44G 2.46G 2.48G 2.505G
Frequency(Hz)
No Frequency |Emission Level Limit Margin | Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB) Type
1 2310.000 45.48 74.00 -28.52 32.62 12.86 PK
2 2388.800 50.09 74.00 -23.91 36.72 13.37 PK
2390.000 49.44 74.00 -24.56 36.07 13.37 PK
14 2435.600 112.54 74.00 38.54 08.88 13.66 PK
5 2483.500 48.26 74.00 -25.74 34.29 13.97 PK
6 2500.000 47.82 74.00 -26.18 33.74 14.08 PK
Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. Emission Level = Reading Level + Correct Factor.

3. The average measurement was not performed when the peak measured data under the limit of average
detection. If the readings given are average, peak measurement should also be supplied.

4. The fundamental for reference only, it's not restricted by unwanted emission limit.
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Model No LVD1 Site CB2-H

Test Voltage AC 120V Test Date 2021/5/29

Test Mode Mode 2: Transmit_Adapter_1A100-US1230 Engineer Elwin Lin

Polarity Vertical Temperature (°C) 124.0

Test Condition 802.11b,Ant1,Ch6,2.437G,BW20M Humidity (%RH) |66.0
Level(dBuV/m)

120
110
100
90
80
70
60
50
40
30
20

2.305G 2.32G 2.34G 2.36G 2.38G 2.4G 2.42G 2.44G 2.46G 2.48G 2.505G
Frequency(Hz)
No Frequency |Emission Level Limit Margin | Reading Level | Correct Factor Detector
(MHz) (dBuV/m) (dBuV/m) (dB) (dBuV) (dB) Type
1 2310.000 34.09 54.00 -19.91 21.23 12.86 AV
2 2389.200 37.37 54.00 -16.63 24.00 13.37 AV
2390.000 37.34 54.00 -16.66 23.97 13.37 AV
14 2436.200 108.75 54.00 54.75 95.08 13.67 AV
5 2483.500 36.06 54.00 -17.94 22.09 13.97 AV
6 2500.000 35.48 54.00 -18.52 21.40 14.08 AV
Note:

1. All reading above 1GHz is performed with peak and/or average measurements as necessary.

2. Emission Level = Reading Level + Correct Factor.

3. The average measurement was not performed when the peak measured data under the limit of average
detection. If the readings given are average, peak measurement should also be supplied.

4. The fundamental for reference only, it's not restricted by unwanted emission limit.
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